SunLhtar

PME-101215

PARTS BOOK

~FOR 1- NEEDLE,

STRAIGHT LOCK-STITCH MA,CHINE SERIES-

KM-250AU-7S == KM-250AU-7N
KM-250A-7S KM-250A-7N
KM-250B-7S- — - _=KM-250B-7N
KM-250BH-7S-= = KM-250BH-7N =
KM=250BL=7S ~ KM-250BL-7N- ==
KM- 250AU KM-250A =
KM-256B - KM-250BH

-~ KM:250BL =

LTD. =




INFORMATION

A. Parts Book 4+ M
Structure of Part Book

Machine Body Mechanism

@ ZH ¥ 1% A=

Unique code by mechanism
@ ZHH 4 17 93

Unigue name by mechanism

® Note. : BAIAE HI| 2 2
Refers to notice and memo
@ &Y : IIEQ 117 &Y
Name of Part : Unique name of parts

® LAHZ Qty: IIEQ| &
Explode view The numer of parts

@ Ref.No.: IIIEY 1R A" HS
Unique identifcation number by part

®@ Assembly no. : ZX(#8) IIEQ| AlY HIS
Unique identifcation number

® Parts No.: 1% NE 3= by set part
Unique Product code
Ex) TE el
Category Code Category
H IT
T = _ _
old part 01-030C-1230
AS-000000-00 Z(H)TE
Set parts
o FE GP-000000-00 I|7H TE
New part Instrumental parts
EP-000000-00 M7|® mE
Electrical parts




WARNING

1. 2o &8 JEE= ME 27 A A Fe

Aol e FFE st FF A&
2. 2 Az= Part Booke 2 A2 9 o
3. AR o3 glo| Abeke] WA & £x% 9]

I-N L
M L
1 r1->

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisis aparts book. It cannot be used as a manual.

3. Parts are Subject to change in Design Without Prior Notice.



R N R A AN X TR M T A R A s
® KM-250AU-7S
1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE
WITH THREAD TRIMMER DRIVEN BY SERVO MOTOR
o KM-250AU-7N
1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE
WITH THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR
e KM-250AU
1-NEEDLE, STRAIGHR LOCK-STITCH MACHINE

R T N e R s

® KM-250A-7S

1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE

WITH THREAD TRIMMER DRIVEN BY SERVO MOTOR
® KM-250A-7N

1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE

WITH THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR
® KM-250A

1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE

R T K e R s

® KM-250B-7S

1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE

WITH THREAD TRIMMER DRIVEN BY SERVO MOTOR
® KM-250B-7N

1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE

WITH THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR
e KM-250B

1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE

R A B R

® KM-250BH-7S

1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE

WITH THREAD TRIMMER DRIVEN BY SERVO MOTOR
® KM-250BH-7N

1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE

WITH THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR
e KM-250BH

1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE

FOR HEAVY MATERIAL
® KM-250BL-7S
1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE
WITH THREAD TRIMMER DRIVEN BY SERVO MOTOR & LARGE HOOK
® KM-250BL-7N
1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE
WITH THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR & LARGE HOOK
e KM-250BL
1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE WITH LARGE HOOK




SunLhtar

CONTENTS
= I\

Machine Body & Thread Tension Adjusting Mechanism
QIEN QU AIZEFZ] TEEITU | «ovverveerverreerreeruenteertesitenteetesseenseestesseesesstenaeeatesseensesstenseesesseenseenee 6

Upper Shaft & Needle Bar Mechanism

APZE QL HESEH TEH| eoovveeveerreemreeiee ettt sre et e et sa e et sa e s rt e s aeeae e san e e b e s an e e bt e eane 8
Upright Shaft & Lower Shaft Mechanism
MISZE Dl SEE TUJ| eoveerveerreemrreenteeieeneesteestte st e bt e s bt esuee st e esseesabeesateeareesseeeneenneesaneenns 10

Feed Mechanism
THOIES B cveeveereemeemeemtentetentetesteste st st sb e s bt eb e eat bt a et et et et et e st e et e e b e ebeebeeaeebe e st eneennennenee 12

Thread Trimmer Mechanism
INFZI T | -veenveenmteeteeeit ettt ettt et ettt st ettt et b e sat e e bt s a ettt eeae e e b et eat e e bt e naeeeaneenne 16

Presser Foot & Tension Release Mechanism

Lo Z2EE Q1 AL S35 0] TEJererereeereererenesessesteetessttsesesesesssesessssseseestss s st s st s sesestaeiees 18

Thread Wiper Mechanism

QEOITH T H| veevveeermreermmererarererareeenreeesreeesretesreeesareeeesneeesareeesareesnneesneeesnaeesanneesaneeesanesens 20
Reverse Button Mechanism

ORI EIED T | cevvenvenrennentententente et et et et et ettt et a e e b e bt e bbbt et ettt et bbbt bt sttt eas 22
Lubrication

ERSTE | -eeeenreeeemreenretenee e ettt ettt ettt e et ettt et e e bt e s bttt e bttt e et s be e e e ne e e e naeeeneeesaneeesanees 23
Accessories

OFMIAFR ++eveveereemeemtemtemtet et et et estesteste s bt st s bt sh e ea st s et e e et et et et e sa e e bt e bt eb e bt bt e bt e st ent et ennenee 24

Program Unit Box & Auto Presser Lifting Solenoid Mechanism(Option Parts: SPF-5)
T2 SUE HIA QU KE SDESE M| corveererreereereenieeesseeseesesessesessesesessesessssens 26

Special Parts For KM-250AU Series

202=SFR==TTQTMMMNATUA®D

KM-250AU AI2IZR F2 EZIEDH| cooveeriiiiiiiieiiieeiieeeitce ittt sineessneesneesiaee s 27
Special Parts For (KM-250AU-7N, KM-250A-7N, KM-250B-7N)

[KM-250AU-7N, KM-250A-7N, KM-250B-7N] HEZEZHH -creeeveerreervreireenieeieeeieeene 28
Special Parts For KM-250BH Series

KM-250BH AIZIZE FIR EBZEDUH covrreerrrnieiinieniieeiiieeeiteesite st esinee s e sssneesneesnaee s 29
Special Parts For KM-250BL Series

KM-250BL AIZIZX K EFZZDFH| eovrveerrrvrerarererseeerireennreeesreeenreeesmeeessmseessseessmeeesanesesne 30
Special Parts For KM-250BL Series

KM-250BL AIZIZE KR EFZEDIH| coovvveerrrrreiinieniieeniieeeineesite st esineesineessneessneesnaee s 32
K [INDEX ++vevveeeeeeererereeemmmsmsessssssssssnnssnnssnnnnnnnsssssnssssnssnsssssssssssssssssssssssssssssassssssssessesssseesseseens 34

NOTE : Parts are Subject to change in Design Without Prior Notice.

1. Z0Il & MIE= W =& Al KMEQ It L= ME S20] LME = J0i oY LIEN Lt =2
Nl = 5220t 70| Jts&LIC

2. 2 A= Parts BookQZ MAZIRCEZ D=2 AIE SVHELICL

1. Thepartsclassified asass'y items may cause damage to the machine or bad sewing when they are
separately assembled. Hence, when they are ordered, they can be purchased asass'y itemsonly.

2. Thisisa partsbook. It cannot be used asa manual.




Machine Body &

A Thread Tension Adjusting Mechanism
Y N %Y TEAA

A-14

TTTTTTITT

" A-61

A-14-3

CER
A-28
A-19
)
A-42 Al A2
DEele gy 1 A-43 A-3, A4 .
A-18
A23 O O A-23
A-24 O - l A2z
A-21
N et
B -
./_._‘_—
A-35 -
T
——————»
i A-30

A-33 A-62




SunLhtar

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
A=KM-250A
B=KM-250B
[ J=Common Part

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
A-1 01-001A-250A A Arm, Bed ol = 1
A-2 01-001A-250B B Arm, Bed ofshil| = 1
A-3 01-001A-257A A-7 Arm, Bed ol = 1
A-4 01-001A-257B B-7 Arm, Bed ol = 1
A-4-1 01-001A-25BL Arm, Bed oo = 1
A-4-2 01-001A-2BLS Arm, Bed olshi| = 1
A-5 01-036C-2500 Face Plate o 7} 1
A-6 01-137M-2500 Gasket For A-5 w3}t 7pAA 1
A-7 SC-0523-1230 Screw(3/16” n=28) 2288 23 aAYAH3/16" n=2) 3
A-8 01-139C-2500 Thread Take Up Cover Al 7] Ax 1
A-9 SC-0548-7400 Screw(3/16" n=28) tho]ot 3 Fab(3/16" n=28) 1
A-10 01-144R-1230 Face Plate Rubber Cap(L) wHa pHap (k) A (3-1) 1
A-11 01-110R-1230 Face Plate Rubber Cap(S) W w2ups () 314 (3) 1
A-12 01-140C-2500 Back Cover 517 (STD) 1
A-13 01-141M-2500 Gasket For A-12 =R 7}2A(ST) 1
A-13-1 | 01-142M-2500 Gasket For A-12 =R 7EAA(AK) 1
A-14 SC-0548-7400 A, B Screw(3/16" n=28) thojotst Hpak(3/16" n=28) 8
A-14-1 | SC-0523-1230 A-7, B-7 Screw(3/16” n=28) T289 B3 uA AL 3
A-14-2 | SC-0548-7400 A-7, B-7 Screw(3/16" n=28) tlojdat FHpal 5
A-14-3 | SC-0215-1230 A-7, B-7 Screw(9/64” n=40) 7k JAHE) 1
A-14-4 | 02-019W-1230 A-7, B-7 Washer A& PdEe ok4 1
A-15 01-110R-1230 Arm Rubber Cap(L) rtm TRl () 3 (3) 2
A-16 04-003R-1600 Arm Rubber Cap(S) ulsl (4) 2
A1 GP-044042-00 A-7, B-7 Rubber Cap For B-40 H}%tﬁ AFRA mhAg 1 | Mar. 25. 09
04-003R-1600 A-7, B-7 Rubber Cap For B-40 v AR HAJ E%) 1
A-18 01-021R-1600 Bed Rubber Cap 315 1A 3Fepl 1
A-19 01-005A-257A Code Bushing I BA 1
A-20 01-016C-1230 Bed Base “FRONT” (A-TYPE) W= A 3") 1
A-21 01-115C-1230 Bed Base(R) W = qby 1
A-22 SC-0346-2350 Screw (M8 X 1.25) W= w3 A% BE(MSx15)| 1
A-23 01-038W-1230 Spring Washer For A-21 W= wkz] AxE] o) 2
A-24 SN-0112-1230 A-7, B-7 Nut(M8 X 1.25) W= k3 ) E (M8 % 1.25) 1
A-26 01-142A-257A A-7, B-7 Code Holder “A” F=Fbo] “A” 1
A-27 01-143A-257A A-7, B-7 Code Holder “B” Iz Ate] “B” 1
A-28 01-009R-5300 A-7, B-7 Code Holder(7N) A o] B AFo] A(TN) 1
A-29 12-016M-2350 A, A-7 Earth Line BEIES) 1
A-30 02-003A-2700 B, B-7 Nylon Clip o2 Z 3
A-31 01-135A-123A A, A7 Needle Plate(A-TYPE) vt (ATE) 1
A-32 01-135A-123B B. B-7 Needle Plate(B-TYPE) w3 (BE) 1
A-33 06-135A-235B Needle Plate(BH-TYPE) A (v}2A) 1
A-34 SC-000568-00 Screw(11/64" n=40) Z g} AF(11/64" n=40) 2
A-35 GP-012128-00 Slide Plate w713 () 1
A-36 01-144A-257A A Gauge Plate A o)A B2t 1
A-37 01-1365-1230 Screw(11/64” n=40) A7 JAH11/64" n=40) 1
A-38 GP-009247-00 A-7 Model Mark(KM-250A) ZHEln} = (KM-250A) 1
A-39 01-045M-250B | B-7 Model Mark(KM-250B) mellu} = (KM-250B) 1
A-40 GP-009253-00 Model Mark(KM-250A-7S) 2 dlu} = (KM-250A-7S) 1
A-41 GP-009254-00 Model Mark(KM-250B-7S) zellu} 3 (KM-250B-7S) 1
A-42 01-035P-1370 Machine Number Plate W59 1
A-43 01-035P-7400 Pin Hazs 7 2
A-45 01-116A-2350 A-7, B-7 Upper Thread Guide Pin and Nut A s 1
A-47 40-201A-2700 A, B Sub Upper Thread Tension Control Ass y Bz ALzRA} 1=
A-48 SC-0542-1230 A B Screw(11/64” n=40) A =27) 3AYAH11/64 n=40) 1
A-51 01-030C-1230 A, A-7 Arm Thread Guide ot A7 o) 1
A-52 SC-0120-1230 B, B-7 Screw(9/64” n=40) 99 = ha} YAHI/64" n=40) 1
A-53 01-031C-1230 Thread Guide For A-5 H A o] 1
A-53-1 | 01-003C-250B A, A7 Thread Guide For A-5 hilis "E‘éol 1
A-54 AS-005578-00 B, B-7 Screw(9/64” n=40) 99 F= gk} AH9/64" n=40) 1
A-55 40-104A-2350 B, B-7 Thread Tension Control Ass' y ";_l}]é%} ] 1=
A-56-1 | 40-004A-250B Thread Tension Control Ass y Al Z2 A A=) (#) Bz (1=x)
A-56-2 | 40-333G-123B A, B Thread Tension Adjusting Spring At~ (123B) (1)
A-57 08-001S-1230 A B Screw(15/64" n=28) AR 7] 8172 JAH15/64" n=28) 1
A-58 01-017C-1230 Bed Base “FRONT”(B) W= (%) 1
A-59 01-227A-1230 Thread Guide With Three Holes A FH Al o] 1
A-60 40-008R-1230 Cap For Tension Release Pin roulz g A 1
A-61 SC-0164-2700 Screw (M5 X L5) A7 Aol AL 1
A-62 01-135A-235A AL Needle Plate AR(E8) 1




Upper Shaft &
Needle Bar Mechanism
o= % HisO A

B-55
' B-23
B B-52s 8B-30 - g
- B-37 ' - . A
0 B-7 B-2 B-5 :
ol e = = B-26
B-3 -
\ . =B-25
B-9
—eeas
I-
B-23-1
' B-51
- G— i h
B4l = -39 B-27 \2 :
- B-51-1
B 44 1540 O B-45 c?" : = B-51-4
LA Py
B47' B-48 - *B-46 - G| ftttesio
B-29




SunLhtar

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
A=KM-250A
B=KM-250B
[ J=Common Part

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
B-1 02-101A-2500 Upper Shaft A} (SERVO4-:L =4195mm) 1
B-2 GP-031537-01 Oil Adjusting Pin For B-1 A& S8k 289 (137&235)| 1 | Feb. 19. 09
B-3 02-016R-1230 O-Ring For B-2 Az o 249 29 2
B-5 02-020M-1230 Upper Shaft Felter A& A E 1
B-7 02-102A-250A A, A-7 Link Cam(A-TYPE) = A(AK) 1
B-8 02-102A-250B B, B-7 Link Cam(B-TYPE) g3 M(BF) 1
B-9 SC-0123-1230 Screw(9/32" n=28) 23 A 93 TAYGAHY/R n=28) 1
B-12 GP-011576-00 Upper Shaft Bushing(Non Trimming) |AF& A3ZAI (W) AFA) 1
B-14 GP-011578-00 Upper Shaft Bushing(M) A&z 21 1
B-15 SC-0114-1230 Screw(15/64” n=28) A7) A JAH15/64" n=28) 1
B-16 02-121A-1230 Upper Shaft Collar Az g}et 1
B-17 SC-A129-4515 Screw(1/4” n=40) F3o| WEUAH1/4" n=40)| 2
B-18 02-211A-1230 Upper Shaft Gear A& 7)o 1
B-19 SC-A129-4515 Screw(1/4” n=40) F2o] WEUAH1/4" n=40)| 2
B9l GP-011579-00 Upper Shaft Bushing(R) At ZHA) 1

GP-011580-00 Upper Shaft Bushing(R) Ab& FZHA) 1
B-22 02-028C-1230 0Oil Seal For B-20.21 &z oux 1
B-23 02-207A-257A A-7, B-7 Pulley(Only For Trimming M/C) =g 1
B-23-1 | 02-207A-257A A B Pulley(Only For Regular M/C) g 1
B-25 SC-0150-2500 Screw(15/64" n=28) Z2] IAYAH15/64" n=28) 2
B-26 SC-0188-1230 Screw(5/16" n=24) Zg Z}AH5/16" n=24) 1
B-27 08-201A-250A A, A-7 Thread Take Up Lever Ass y(A-Type) A2 71 (%) 110-35003 (1)
B-28 08-102A-123B B. B=7 Thread Take Up Lever Ass y A7) () W

(B-Type)
B20 | 08-102A-146L  |BL. BL-y | 'read Take Up Lever Assy A7) DBI30 G222 18et
(B-Type:Option)

B-30 SC-0504-1230 Screw(1/4” n=40) A7) A IAAHL/A n=40) | 2
B-35 SC-0507-1230 Screw(15/64” n=28) Az A IAUAN15/64 n=28) | 1
B-36 08-005R-250A Oil Protection Rubber 2 duto] 7 1
B-37 08-106C-2500 Protection Plate For B-7.8 P3N A9 1
B-39 04-101A-250A A, A7 Needle Bar(A-TYPE) vk (ATE) 1
B-40 04-101A-250B B. B-7 Needle Bar(B-TYPE) v (BJE) 1
B-41 04-108A-2350 Needle Bar Bushing(U) vk AFRLA](235) 1
_ GP-038361-00 Needle Bar Bushing(L) vl 8154 1 Jan. 12. 09

04-103A-257A Needle Bar Bushing(L) vl=o 3}2A (PBB) 1
B-44 04-004C-2500 Thread Guide For B-4243 s A Aljhd 1
B-45 GP-031797-00 Needle Bar Guide Slider Block s oy 2= 1
B-46 04-106C-250A A, A-7 Needle Bar Thread Guide(A-TYPE) =) Al (ATE) 1
B-47 04-001A-2700 B, B-7 Needle Bar Thread Guide(B-TYPE) st Al o] 1
B-48 SC-A131-4522 Screw(1/8" n=44) Fio] Al AL 1/8 n=44) | 1
B-49 A, A7 Needle CIR=S 1
B-50 B, B-7 Needle CIR=S 1
B-51 Synchronizer Ass y Al FZ =21} o)A 1Set
B-51-1 | 11-020A-2500 Magnetic Holder LI AL R4 (2)
B-51-2 | 11-022W-2500 Washer For B-51-1 nlade Eo] 3 ebA (4)
B-51-3 | 11-021S8-2500 Screw For B-51-1 INwAR R=g-22 BB WA (4)
B-51-4 | 13-0000-SE55 Synchronizer Ass' y (Servo) Al A 21} o] & (& )Servo (1Set)
B-52 SC-A129-4515 Screw(1/4” n=40) Ar& 71el YAH1/4” n=40) 1
B-54 02-019W-1230 Rubber For B-2 &= s 24 1T 1
B-55 GP-011577-00 Upper Shaft Bushing(Trimming) AbE AR (AHA) 1




Upright Shaft &

Lower Shaft Mechanism
MNE=s % o=

C-32

C-33

C-20
Pigen N
c @ & =E=
C-29 C-28 C-21
(]
C-19
3 C-10
= C-13
o @ @ U eE=m—=
: c-12 c-18
c30 Cc27 C-26
Ec23

C-36 1 | 22

1 e 50-34, c-37

C-35




SunLhtar

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
A=KM-250A
B=KM-250B
[ J=Common Part

Ref. No. Parts No. Note Name of Parts E g Q'ty 'T:Z?:L%d
C-1 03-001A-1600 Upright Shaft Q- 1
c-2 02-212A-1230 Upright Shaft Gear(U) )& A} 7)) 1
Cc-3 SC-A129-4515 Screw(1/4” n=40) FEo] 4EUAH(1/4" n=40)| 2
Cc-5 03-102A-1230 Upright Shaft Bushing(U) )& ApyA) 1
c-6 SC-0507-1230 Screw(15/64" n=28) Az BA TAUAH15/64" n=28) 1
c-7 GP-011581-00 Upright Shaft Bushing(L) g& a8 1
C-8 02-213A-1230 Upright Shaft Gear(L) = 3}7]0] 1
C-9 SC-0129-7400 Screw(1/4” n=40) 7)o AH(1/4" n=40) 2

GP-043692-00 Lower Shaft == 1 | Feb. 21. 09
C-10

07-103A-257A Lower Shaft &= 1
Cc-11 02-214A-1230 Lower Shaft Gear 3}=7] 0] 1
Cc-12 07-005M-1230 A, A7 Lower Shaft Felter 315 AE 1
C-13 SC-000593-00 Cap Screw For Lower Shaft oil 3= W E o] LA} 1
c-14 SC-A129-4515 Screw(1/4” n=40) FEo] WEAK(1/4" n=40)| 2
C-16 GP-018589-00 Lower Shaft Bushing(R) st Hl2Al 1
C-17 SC-0507-1230 Screw(1/4” n=40) A& A TAYAH1/4" n=40) 1
C-18 07-103A-1600 A-7, B-7 Lower Shaft Bushing(M) 3l F5-A)(7.94 X 20 X 25) 1
Cc-19 GP-030777-00 A-7, B-7 Lower Shaft Bushing(F) 5l & 2 3A) 1
C-20 07-107A-250A A B Lower Shaft Bushing(F) & HRLA 1
c-21 SC-0114-1230 Screw(15/64” n=28) A7) AR YAH15/64" n=28) | 1
Cc-22 SC-0361-1230 Screw(3/16” n=32) 8t 29 2AYAH3/16" n=32) 1
c-23 07-015G-1230 Spring For C-22 5l& 0 FAUA Axg | 1
C-24 CL-000156-00 Collar For Lower Shaft 29 H= 7}eH(B) 7THUX17X8| 1
C-25 SC-A550-4517 Screw(11/64” n=40) 2 2 Wolg 24 TRP(1L/64 n=40)| 2
C-26 07-003A-270A A-7 Rotary Hook Ass y 7}u}(HSH-7.94BTR) 1Set
c-27 07-007A-123A A Rotary Hook Ass’ y 71} (HSH-7.94B) 1Set
Cc-28 07-003A-270B B-7 Rotary Hook Ass'y 7} (HSH-7.94BOHNTR) 1Set
Cc-29 07-007A-123B B Rotary Hook Ass y 7}a}(HSH-7.94BOH) 1Set
C-30 07-105A-2700 Bobbin(AL) Bul 1
c-32 07-104A-2700 A-7, B-7 Bobbin Case Ass y BulA o] A 1Set
C-33 07-106A-123A A, B Bobbin Case Ass y wualA o] A~ 1Set
C-34 07-013A-1230 Inner Bobbin Stopper 7ha}At o) 1
Cc-35 SC-A174-4122 Screw(11/64" n=40) FEo] i AL A11/64" n=40) | 1
C-36 07-011W-1230 Washer For C-35 7halato] €A 1




Feed Mechanism
0jo|E &

O  bs.Dw

@ () == D-80

D-1 D3
D-79
D-7 + R
D-8 D-77
D-75-1 D-75
Di53 1 D-62
D-12 § :
Dt 1 D-60 D-61
DSoEE B . D-64 E‘\E E
D57 3 |G ={ip4s b-== . D58
! d D-109 D-63 D-59
D-50 -
D-22 T TD-25
D-16
) 2= o
D-44 D-45 D-123 D-9 D-10 D-122
’ D-14 ¥ D18
EI" %rl - D-47 D-15 == s
D43y BEI'El' =D D21 = @ s == D-17
______ N e OO0 | == D-11
D-46 iﬂ 14 ED-126 D-108 D-13 = ¢ = D.23




SunLhtar

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
A=KM-250A
B=KM-250B
[ J=Common Part

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
D-1 06-101A-250A A, A7 Feed Cam A Fol= A 1
D-2 SC-0129-7400 Screw(1/4” n=40) 7)) YFAH(1/4” n=40) 2
D-3 06-101A-250B B. B-7 Feed Cam B To|= MAB 1
D-4 06-103C-235B Stop-Ring “C” For D-1.3 203 28#D 1
D-5 06-102A-2500 Feed Cam C Fol= A C 1
D-6 SC-0504-1230 Screw(1/4” n=40) A7) 3 3AVAH1/4" n=40) 2
D-7 06-103A-2500 Feed Rocker Shaft Connecting Rod FHolE = 1
D-8 06-154A-1230 Crank Rod Y= 2 1
D-9 06-104A-257A A-7, B-7 Feed Regulator Link o= 24 Y= 1
D-10 | 06-103A-2350 A B Feed Regulator Link Fol= 24 Y= 1
D-11 06-104P-2350 Feed Connection Link Pin(A) Teolx 74 FAF(A) 1
D-12 SC-0496-3710 Screw(11/64" n=40) 312 5 2A HAYA(11/64" n=40) 1
D-13 06-105A-2350 Feed Connection Link(A) geol= AAYF(A) 2
D-14 | 06-106A-2350 Feed Connection Link(B) Jo]l= AA=(B) 2
D-15 06-107P-2350 Feed Adjusting Link Hinge Pin(A) Jole A= IAAA)| 1
D-16 | SC-0504-1230 Screw(1/4” n=40) A7) D 3HYGAH1/4 n=40) | 1
D-17 | 06-108P-2350 Feed Adjusting Link Hinge Pin(B) ol 24 g3 37 A(B) 1
D-18 | SC-A0308-4517 Screw(1/4” n=40) A7) 3 TAVAH1/4" n=40) 1
D-19 | 06-109P-2350 Feed Connection Link Pin(B) o]z g4 =33 (B) 1
D-20 SC-0496-3710 Screw(11/64" n=40) 312 3 3A HAUA(11/64" n=40) 1
D-21 | 06-110P-2350 Feed Connection Link Pin(C) Fol= |44 F=37(C) 1
D-22 SC-0175-1230 Screw(11/64" n=40) glo] 2= 7R VPAH11/64" n=40) 1
D-23 | 06-023P-2350 Hinge Pin For D-75 oz 24 94 2z AA| 1
D-24 | 04-009C-3710 E-Ring( $5) E3(¢5) 1
D-25 SC-0175-1230 Screw(11/64" n=40) glo| 2= B} VAH11/64" n=40) 1
D-26 | 06-311A-2350 Level Feed Crank(R) Sy =2 = (4%) 1
D-27 | 06-1198-1230 Screw(3/16” n=28) Ed A AHAD) 1
D-28 | 06-112A-2350 Feed Rock Shaft 3y 1
D-30 | 06-140A-1230 Feed Rock Shaft Bushing(R) S 2A(F) 11.11X16.8%20 1
D-31 SC-0114-1230 Screw(15/64" n=28) A7) 32 »}A} (15/64" n=28) 1
D-32 | 06-113A-2350 Feed Rock Shaft Bushing(F) 2 FistAl 1.1 X 17.74X 16| 1
D-33 | SC-0114-1230 Screw(15/64" n=28) A7) X9 b}A} 15/64" n=28) 1
D-34 06-021R-1230 Oil Cover For D-2854 S 3Fulsy 2
D-35 | 06-008A-2350 Feed Bar Crank Y 93 3393 1
D-36 | SC-0307-1230 Screw(3/16” n=232) B ) 383 HUabE/16 n=3) 2
D-37 | 06-114A-2350 Feed bar Shaft B owkx = 1
D-39 | 44-009C-1230 Wick Holder For D-37 AR A A] o 1
D-40 SC-0133-1230 Screw(1/8” n=44) AA] 21 A g YAH1/8" n=44) 2
D-41 | 06-102W-2350 Washer For D-37 B wRE ol 1
D-42 | SC-0122-1230 Screw(15/64” n=28) EY A2 3AYAH15/64" n=28) 1
D-43 | GP-034931-00 Feed Bar 4 A 1
D-44 | GP-011202-00 A A7 Feed Dog(A-TYPE) B (A 1
D-45 | 06-107A-123B B. B-7 Feed Dog(B-TYPE) EU(B) P=21 1
D-46 GP-008589-00 Feed Dog(BH-TYPE)(Magrin) E1] (Magrin) 1
D-47 | SC-0130-1230 Screw(1/8” n=44) EY FHYAH1/8" n=44) 2
D-48 | 06-117A-1230 Feed Bar Block and Shaft Y 93 2= 1
D-50 | 06-020S-1230 Screw(3/16” n=232) Eu wHAB/L ZAYAL 1
D-51 06-128A-2350 Feed Lifting Shaft Crank(F) =d = =(F)) 1
D-53 | 06-1198-1230 Screw(3/16” n=28) EWA AYANAD 1
D-54 | 06-116A-2350 Feed Lifting Shaft 2 1
D-55 44-029M-1230 Stopper For Wick 2o Azx ~&9} 2
D-56 | 06-139A-1230 Feed Lifting Shaft Bushing(F) SO Fij A 1111X1746x20| 1
D-57 | SC-0114-1230 Screw(15/64” n=28) A7) A2 JAH15/64" n=28) 1
D-58 | 06-140A-1230 Feed Lifting Shaft Bushing(R) Zof £ 24 11.11x168%20] 1
D-59 SC-0114-1230 Screw(15/64" n=28) A7) 8A2 JAH15/64" n=28) 1
D-60 | 06-038A-235A A, A7 Feed Lifting Shaft Crank(R): A-TYPE o) R =A(F) 1
D-61 | 06-041A-235B B. B-7 Feed Lifting Shaft Crank(R): B-TYPE T ZAA(F) 1
D-62 | 06-1198-1230 Screw(3/16” n=28) A IAGAR(AD 1
D-63 | 06-037P-1230 Crank Rod Connection Pin Edd =393 A 1
D-64 SC-0175-1230 Screw(11/64" n=40) so] 2= BIYE YaH11/64" n=40) 1
D-65 | 01-037R-1230 Rubber Cap For D-2854(F) EUd FAPl 2
D-66 GP-008523-00 Feed Regulator Shaft geolz A7 &= 1




Feed Mechanism
0jo|E &

O  bs.Dw

@ () == D-80

D-1 D3
D-79
D-7 + R
D-8 D-77
D-75-1 D-75
Di53 1 D-62
D-12 § :
Dt 1 D-60 D-61
DSoEE B . D-64 E‘\E E
D57 3 |G ={ip4s b-== . D58
! d D-109 D-63 D-59
D-50 -
D-22 T TD-25
D-16
) 2= o
D-44 D-45 D-123 D-9 D-10 D-122
’ D-14 ¥ D18
EI" %rl - D-47 D-15 == s
D43y BEI'El' =D D21 = @ s == D-17
______ N e OO0 | == D-11
D-46 iﬂ 14 ED-126 D-108 D-13 = ¢ = D.23




SunLhtar

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
A=KM-250A
B=KM-250B
[ J=Common Part

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
D-67 | 06-043R-1230 O-Ring For D-66 Fol= =AY A 27 2
D-68 SC-0507-1230 Screw(15/64" n=28) Az A TAUAH15/64" n=28) 1
D-69 GP-008525-01 A-7, B-7 Feed Regulator J)ol= A7) 1
D-70 | GP-008524-01 A B Feed Regulator gol= 2A7| 1
D-71 SC-0174-1230 Screw(11/64" n=40) 7}a} Aol LpA}(11/64" n=40) 2
D-72 | 06-220A-2350 Collar For D-66 Feolz 2A7] & vl 1
D-73 SC-0129-7400 Screw(1/4” n=40) 710] YAH1/4" n=40) 2
D-74 | 06-221A-2350 Feed Adjusting Shaft Folz A& 1
D-75 06-122A-2500 A-7, B-7 Connecting Rod For Feed Regulator Jol= 24 £ 1
D-75-1| 06-122A-1370 A B Feed Regulator Rod golz A7 2= 1
D-76 | 04-009C-3710 E-ring( ¢ 5) EZ(¢5) 1
D-77 | 06-023C-257A A-7, B-7 B/T Spring Holder AE 2 AxE By 1
D-78 SC-0528-1230 A-7, B-7 Screw(9/64” n=40) E7hF AN (9/64 n=40) 2
D-79 | 06-023G-257B A7, B-7 Reverse Feed Spring Az Y Ax=E 1
D-80 | 06-024C-257A A-7, B-7 Holder For D-79 g GR 2~z Aol 1
D-81 | 06-125A-2500 Reverse Feed Control Lever Shaft Az Y= 1
D-82 | 06-042R-1230 O-Ring For D-81 du 5 2 1
D-83 06-126A-257A A-7, B-7 Reverse Feed Lever Crank Ass'y Az g QA ZA=A(F) | (1)
D-84 06-126A-250A A, B Reverse Feed Lever Crank Ass' y Gz Y QA FAA(F) | (1)
D-85 SC-0184-1600 Screw(3/16” n=28) 29w 283 FAAH3/16" n=2) 1
D-86 SC-0174-1230 Screw(11/64" n=40) 7hapzte] YAF(11/64” n=40) 1
D-87 | 06-024G-1230 A7 Spring For D-112 Az Y Az 1
D-87-1| 06-023G-257B B-7 Spring For D-112 Az Y A= 1
D-88 06-056G-2350 A B Spring For D-112 QA G 2z 1
D-89 | 06-040S-1600 A-7, B-7 Holder For D-112 Az Ao A} 1
D-90 SN-0101-1600 A-7, B-7 Nut(11/64” n=40) AR o] ZUAF YE(11/64" n=40) 2
D-91 GP-037384-00 Feed Regulator Dial Shaft J)ol= x4 tlo|dt & 1
D-92 | 10-042C-2700 O-Ring For D-91 theld = o7 2
D-93 06-028C-250A A Feed Regulator Control Plate(4mm) t}olet EA}2H(4mm) 1
D-94 06-028C-250B B Feed Regulator Control Plate(7mm) t}o|et Ex}3H(7mm) 1
D-95 | SC-0193-1230 Screw(3/16” n=28) tolatzl TAUAL(3/16" n=28) 1
D-96 | PN-000273-00 A, B Pin For D-93.94 clelat A 1
D-97 | 06-027G-1230 Spring For D-96 tholod A= 1
D-98 | 06-048A-2507 B-7 Reverse Feed Solenoid Ass y Q2 &9 xo] =(SBT-5) 1%
D-98-1| 06-048B-2507 A-7 Reverse Feed Solenoid Ass y A2 &9 o] =(SBT-5) 1%
D-99 06-130A-257A A-7, B-7 Bracket For Reverse Feed Solenoid Gz &Y ol Bl 1
D-100 | SC-0166-2350 A-7, B-7 Screw (M5 X 0.8) 97 &9 o] = BAAHM5X08) 2
D-101 | 01-020W-2350 A-7, B-7 Spring Washer For Bracket A o]~ Ax3 oA ( ¢ 6) 3
D-102 | SC-0108-2350 A-7, B-7 Screw(M6) Az wolA~ TAHBE(ME)| 3
D-103 | 06-131A-2578 A-7, B-7 Reverse Feed Solenoid Crank AR LYol FYP= 1
D-104 | 06-032S-257A A-7, B-7 Stud Screw For D-103 A7 & o= AR A A} 1
D-106 | 40-005C-2700 A-7, B-7 Hinge Nut For D-107 Aol & dAE(B) 1
D-107 | GP-018185-00 A-7, B-7 Reverse Solenoid Connecting Rod A2 LYol AARE 1
D-108 | 06-035A-257A A-7, B-7 Hinge Pin For D-107 A7 &Y role dAZE A3 1
D-109 | SC-0175-1230 A-7, B-7 Screw(11/64" n=40) glo] 2= B} VAH11/64" n=40) 1
D-111 | 06-053W-1230 Washer For D-81 Hy oA 1
D-112 | 06-036C-2500 Feed Regulator Lever Az G 1
D-113 | SC-0186-1230 Screw(3/16” n=32) A4 ) TAYAHE/16" n=32) 1
D-114 | SC-0185-1230 Screw(3/16” n=32) I 9 JAH3/16" n=32) 1
D-115 | 06-072R-7507 A-7, B-7 Stopper Rubber For D-112 Az g AEFHA) | 1
D-116 | 06-071S-7507 A-7, B-7 Stopper Stud Screw For D-112 Gz 225 A A 1
D-117 | 11-019M-2350 A-7, B-7 Terminal Tube(L) &Y o= KB 1
D-118 | 11-018M-2350 A-7, B-7 Solenoid Terminal(12P) & o= T 1
D-119 | PN-000602-01 A-7, B-7 Dial Pin clolat o 1
D-120 | 06-028C-257A A-7 Feed Regulator ControlPlate(INSERT) |tho]d ZA}(4mm)(INSERT) 1
D-121 | 06-028C-257B B-7 Feed Regulator ControlPlate(INSERT) |che]%t #A}%H(7mm)(INSERT) 1
D-122 | 06-103A-25BL BL Feed Regulator Link s =x24 g =A(BL-TYPE) 1
D-123 | 06-103A-2BLS | BL-7 Feed Regulator Link =24 g 3(BL7 TYPE) 1
D-124 | AS-008438-00 A-7, B-7 Dial Shaft Eccentric Stopper tjold = HA AEH 1
D-125 | GP-016351-01 A-7, B-7 Dial Shaft Locker A’ ssy tholat = A2 (%) 1
D-126 | 06-107A-235A Feed Dog £ 1




Thread Trimmer Mechanism
A=A

E-35 E-36
1T

i E-34

E-33 &
g - E-19

——— E-31 E-29

1 E 30
g E-7 E-32Q
E-31-1

E-21 E-20 E-22

G 700
E-5 \a E-3 hE-l, . lll.llllﬂlllﬂ (E2s

-0 - E-18 .
E-6 E- E-15 b E26 ™ S ?
- E- 25 E-26-1
E-17
E-39
E-14 E-40 o OE-41
E-16 E-45
— o E-28
o AN =cx
E-9 E-430 E-50
E-37
O h E-440 QEENDE-47
an
E-11 E-13 E-12 E-10 E-38 ﬁ E-48
1E-49
E-62
E-63
[
E-55
E-64 \\ @ E-60
' il 57
{ cs6 LIE-61
AN
T " TES5g
E-58




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
- GP-043680-00 A-7 Fixed Mes TA A 1 | Feb. 21. 09
10-101A-2700 A7 Fixed Mes TA ) A 1
E-2 SC-0137-2700 A-7, B-7 Screw(1/8” n=40) TR A A 2AUAH1/8" n=40) 1
E-3 SN-0103-2700 A-7, B-7 Nut(1/8” n=40) TAYA A 2P} YE(1/8 n=40) 1
E-4 10-005A-2700 A-7, B-7 Thread Retaining Plate A 7}E) A 1
E-5 SC-0543-2302 A-7, B-7 Screw(11/64” n=40) EAY 84 1AYAH11/64" n=40) 1
E-6 01-017W-1600 A-7, B-7 Washer For E-5 A=A FH 9kA 1
E-7 10-106A-2700 A-7 Rotary Mes 3)A WA 1
E-8 10-106A-235B B-7 Rotary mes 3)A v~ 1
E-9 SC-A154-4114 A-7, B-7 Screw(11/64" n=40) HAA ] BHEE(11/64" n=40)| 2
E-10 10-108A—257A A-7, B-7 Thread Trimming Holder A4 & 1
E-11 10-009C-2700 A-7, B-7 Stop-Ring For E-11 292 (15D) 1
E-12 10-110W-2700 A-7, B-7 Washer For E-11 AP &) oA 1
E-13 10-011A-2700 A-7, B-7 Needle Bearing Yol & el 1
E-14 10-112A-257A A-7, B-7 Thread Trimming Lever Connecting Link AP A4 = 1
E-15 10-0135-257A A-7, B-7 Stud Screw For E-15 ApAE W A48 3 thiar 2
E-16 SN-0101-1600 A-7, B-7 Nut(11/64" n=40) A28 Ao & A} E(11/64" n=40) 1
E-17 10-114A-257A A-7, B-7 Thread Trimming Lever AL #H 1
E-18 SC-0108-2350 A-7, B-7 Screw(M6) AFz welA TAHEE(MG)| 1
E-19 10-115A-257A A-7, B-7 Thread Trimming Shaft NEES 1
E-20 10-116W-257A | A-7, B-7 Washer For E-20 AP 2= o)A 1
E-21 43-009C-1600 A-7, B-7 E-Ring( ¢ 9) AJA ZH(EZ 49) 1
E-22 10-017A-257A A-7, B-7 Return Spring Guide Bushing el A= slol= RA 1
E-23 10-018G-257A A-7, B-7 Slide Arm Return Spring Zzlo|= ofst BBl AxE 1
E-24 GP-019026-00 A-7, B-7 Slide Arm Zalo] = o}t 1
E-25 10-166A-7507 A-7, B-7 Roller 227 1
E-26 10-067S-7507 A-7, B-7 Stud Screw For E-26 229 )i} 1
E-26-1 | 07-011W-1230 Washer For E-27 7lalato] €A 1
E-27 SN-0115-7400 A-7, B-7 Nut(3/16” n=32) © 31 Y E(3/16" n=32) 1
E-28 10-044R-5607 A-7, B-7 Cushion Washer For E-20 FA 315(B) 1
E-29 10-121A-257A A-7, B-7 Cam Follower Crank APAAN 2% FA= 1
E-30 15-0028-5607 A-7, B-7 Screw For E-30 20 AMEeE A AL 2
E-31 10-032S-257A A-7, B-7 Stopper Screw 2&¥ FA YA 1
E-31-1 | 10-032R-257A A-7, B-7 Cushion Rubber For E-32 AEF A 7% 1
E-32 SN-0105-3400 A-7, B-7 Nut(15/64" n=28) +3¢E 2 thiab YE(15/64 n=28) 1
E-33 10-122P-257A A-7, B-7 Stopper Pin A&7 I 1
E-34 10-023G-257A A-7, B-7 Spring For E-30 A 2 IR AxE 1
E-35 10-124C-257A A-7, B-7 Spring Holder A= Aol 1
E-36 SC-0548-7400 A-7, B-7 Screw(3/16” n=28) tfolot 3 HuUAH(3/16" n=28)| 2
E-37 GP-020747-00 A-7, B-7 Thread Trimming Cam R 1
E-38 SC-A308-4517 A-7, B-7 Screw(1/4” n=40) 7479 8o WEMHI/A n=40) 2
E-39 10-126A-257A A-7, B-7 Clutch Lever Ass y 2] &4 ¥(#) 1Set
E-40 GP-013513-00 A-7, B-7 Stud Screw For E-40 22 99 29 A 1
E-41 SN-0105-3400 A-7, B-7 Nut(15/64" n=28) 27 E (15/64" n=28) 1
E-42 43-004S-3400 A-7, B-7 Clutch Lever Moving Pin Screw T2 3B chix} 1
E-43 A-7, B-7 Stud Screw For E-48 Ldkols 94 HI A 1
E-44 SN-0115-7400 A-7, B-7 Nut(3/16” n=32) 2] Y E(3/16" n=32) 1
E-45 10-129A-257A A-7, B-7 Base Plate w o] 2~ Zg o] E 1
E-46 SC-0548-7400 A-7, B-7 Screw(3/16" n=28) Fo| b Z2u}bAH(3/16" n=28) 3
E-47 10-130A-257A A-7, B-7 Solenoid Connection Link £ o= dFFHT 1
E-48 10-131P-257A A-7, B-7 Solenoid Pin ZH o]z A 1
E-49 SC-0496-3710 A-7, B-7 Screw(11/64" n=40) 3% 5 34 7AYAH11/64" n=40) 1
E-50 04-009C-3710 A-7, B-7 E-Ring( ¢ 5) EZ(45) 1
E-51 AS-014978-00 A-7, B-7 Thread Trimming Solenoid Ass y AP £ o] =(STT-5) 1Set | Sep. 23. 08
E-52 10-033A—257A A-7, B-7 Base For E-52 A &g xo| & W o] A 1
E-53 01-020W-2350 A-7, B-7 Washer For E-53 Aaz oA AxE oA(46)| 2
E-54 SC-0183-2700 A-7, B-7 Screw(15/64" n=28) ) o] & TAYAB(15/64" n=28) 2
E-55 GP-035920-00 A-7, B-7 Bobbin Catcher ERIEES 1
NOTE: E-56 GP-034021-00 A-7, B-7 Bobbin Catcher Lever Bl qkela e 1
. E-57 01-114C-2350 A-7, B-7 Bobbin Catcher Holder H ¥ Ao 1
E-58 SC-A131-4522 | A-7, B-7 Screw(1/8” n=44) Eol WA AL2UAHLB n=44) | 2
A-7=KM-250A-7S E-59 SC-A131-4522 A-7, B-7 Screw(1/8” n=44) FHo] ek 2o xH(1/8" n=44) 2
B-7=KM-250B-7S E-60 01-015C-2350 A-7, B-7 Bobbin Catcher Spring Hul b A 1
A=KM-250A E-61 06-020C-7400 A-7, B-7 E-Ring( ¢ 6) EZ(46) 1
B=KM-250B E-62 01-016R-2700 A-7, B-7 Stopper Rubber For E-56 Hul §E % 25T 1
[ J=Common Part E-63 01-105A-2350 A-7, B-7 Bed base “FRONT (B) W= W (A) 1
E-64 SC-0508-1230 A-7, B-7 Screw Z2 A YA} 1




Presser Foot &

Tension Release Mechanism
FEE S A ST A

F-3 F-5

F-13 =

F-25

F-27 F-30

a3
F-20 © ' ' F-32 F-26 O = F-44
F17 © F-21 L
o = F-35 F-43
| ® BT

F-23 F 33
- F-29
Cw
&) L
F-34
F-24
F-31 F-36

F-14

o O L.

F-45
F-42 F-41 F-40 F-46 = F-47




SunLhtar

Ref. No. Parts No. Note Name of Parts E | Q'ty 'T:Z?:L%d
F-1 SC-0339-1230 Screw(9/16” n=20) b= 2 A AH(9/16” n=20) 1
F-2 05-002C-2500 Presser Adjusting Nut or AV v E 1
F-3 05-014C-250A A, A7 Presser Adjusting Spring(A-TYPE) e zAAZE(AR) 1
F-4 05-014C-250B B, B-7 Presser Adjusting Spring(B-TYPE) ore A A= (BI) 1
F-5 05-007C-1230 Presser Adjusting Bar ot xHE 1
F-6 05-101A-1230 Presser Bar =27 1
F-7 05-115A-2500 Presser Bar Bushing 2 1A 1
F-8 05-103A-1370 Presser Bar Holder =2 Ao 1
F-9 SC-0498-3710 Screw(11/64" n=40) 7hapabo] UFAF(11/64" n=40) 1
F-10 GP-013150-00 A, A7 Presser Foot Ass y(A-TYPE) =3uk(F) 1=
F-11 05-012A-1230 B, B-7 Presser Foot Ass y(B-TYPE) b 1=
F-12 05-009A-350B BH. BH-7 |Presser Foot Ass y(BH-TYPE) = FHH(MAGRIN) 1=
F-13 SC-0157-1230 Screw(9/64” n=40) 2k ZUAk(9/64" n=40) 1
F-14 GP-023786-00 Thread Guide Plate A7 o] 3t 1
F-15 SC-0502-2302 Screw(9/64” n=40) 257 24 F 2AUAHA) (9764 n=40) 1
F-16 43-001A-2500 Presser Lifter 2 287 1
F-17 02-019W-1230 Washer For F-16 Az AE oA 1
F-18 SC-0528-1230 Screw(9/64” n=40) FAN AH(S$)(9/64” n=40) 1
F-19 43-102A-2500 Presser Lifter Cam Shaft Fe 2] A& 1
F-20 02-016R-1230 O-Ring For F-19 A& o2 249 29 1
F-21 AS-003057-00 Presser Lifter Link(set) 2 2] H=2(x) 1
F-22 43-0045-2500 Hinge Screw For F-21 w2 ge)7] Ja AAYA} 2 @
F-23 04-009C-3710 E-Ring( ¢ 5) E3(¢5) 5
F-24 43-105A-2500 Presser Lifter Lever 24 23 1
F-25 43-106C-2500 Presser Lifter Connection Bar 29 £27) A48 1
F-26 43-0075-2500 Stud Screw For F-25 reg ge)y] d4% Tt 1
F-27 43-108A-2500 Knee Lifting Link 72 237 Y=z 1
F-28 SC-000437-00 Hinge Screw For F-27 T2 &3 3 A YA} 1
F-29 43-109C-2500 Knee Lifing Bar e g9y 1
F-30 43-010S-2500 Hinge Screw For F-29 T2 2% A} 1
F-31 40-003P-2500 A, A7 Tension Release Pin A =37 A 1
F-32 40-105C-2500 Tension Release Plate Al =37 2 1
F-33 40-006S-2500 Stud Screw For Tension Release Plate Al 237] 3 AAAL 1
F-34 04-009C-3710 E-Ring( ¢ 5) E3(¢5) 2
F-35 GP-024276-00 Spring For Tension Release Plate A 237 9 ~xd 1
F-36 GP-021217-00 A-7, B-7 Tension Release Cable Ass'y A 37 A o] E-(H) 1=
F-37 40-209A-257A A-7, B-7 Tension Release Cable Holder(U) A =37] A o] B-Hte] (U) 1
F-38 SC-0527-7600 A-7, B-7 Screw(3/16" n=28) 7}27) FvAH(3/16" n=28) 1
F-39 SC-0175-1230 A-7, B-7 Screw(11/64" n=40) go] 2= B} LPAH11/64" n=40) 1
F-40 GP-022094-00 A-7, B-7 Screw(9/32" n=28) A7) AolE mA YA} 1
F-41 01-038W-1230 A-7, B-7 Spring Washer A28 oA 1
NOTE: F-42 40-004C-2700 A-7, B-7 Nut (9/32" n=28) vE 1
F-43 44-026G-7400 A-7, B7 Tension Release Cable Holder(M) AE o] Ax= 1
A-7=KM-250A-7S F-44 SC-0548-7400 A-7, B-7 Screw(3/16” n=28) o]t I YAH(3/16” n=28) 1
B-7KM-250B-7S | | p_y5 40-211A-257A | A7 Tension Release Cable Holder(L) ( ¢ 5) Axz7] Fo| 2 zFo|(L) 1
Q;Eﬂfggg’é F-46 SC-0175-1230 A7, B-7 Screw(11/64" n=40) Spo| 2T W7 vpAH1L/64 n=40) | 1
[[=Common Part F-47 40-210A-257A B-7 Tension Release Cable Holder( ¢ 5)  [#]¢]& #to] 1




Thread Wiper Mechanism
oro|m A

-4

G-7




SunLhtar

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
A=KM-250A
B=KM-250B
[ J=Common Part

Ref. No. Parts No. Note Name of Parts E g Q'ty 'T:Z?il;%d
G-1 11-001A-257A A-7, B-7 Wiper Bracket Ass y }o)= B (#R) 1%
G-2 SC-0548-7400 A-7, B-7 Screw(3/16” n=28) ol & ZAH(3/16" n=28) 2
G-3 GP-037820-00 A-7, B-7 Wiper Rotation Shaft glo]ly A= 1
G-4 04-009C-3710 A-7, B-7 E-Ring( ¢ 5) EZ(¢5) 1
G-5 11-003A-257A A-7, B-7 Wiper 9}o] 1
G-7 SC-0120-1230 A-7, B-7 Screw(9/64” n=40) 09 F= AW YAH9/64" n=40) 1
G-8 11-106A-257A A-7, B-7 Wiper Crank Ass y o}ols] FA (M) 1=
G-9 SC-0105-7500 A-7, B-7 Screw(M4) Zu| A & glel T AR MA) 1
G-10 16-1133-3710 A-7, B-7 Hinge Screw For G-8 2221 448 A thir HE=F) 1
G-11 SN-0101-1600 A-7, B-7 Nut(11/64” n=40) 2zgAo| & WA} YE(11/64 n=40) 1
G-12 11-007A-257A A-7, B-7 Wiper Rod 3lolz = 1
G-13 16-1135-3710 A-7, B-7 Hinge Screw For G-12 A2 4483 thp )| 1
G-14 SN-0101-1600 A-7, B7 Nut(11/64” n=40) Az Ao YA E(11/64" n=40) 1
G-15 11-008A-257A A-7, B-7 Wiper Driving Link Ass y olol 2 EI = () 1=
G-16 11-009S-257A A-7, B-7 Hinge Screw For G-15 olo]l¥ QE3 3 A YA} 1
G-17 10-020W-2700 A-7, B-7 Washer For G-15 253} FH oA 1
G-18 SN-0101-1600 A-7, B-7 Nut(3/16” n=32) AR & YA YE(3/16" n=32) 1
G-19 11-010A-257A A7, B-7 Wiper Solenoid Connection Link 9}o]x Loz JAAYA | 1
G20 16-1135-3710 A-7, B-7 Hinge For G-19 A2 4483 thpHEF)| 1
G-21 SN-0101-1600 A-7, B-7 Nut(11/64” n=40) Az o] & WA} YE(11/64 n=40) 1
G-22 11-011G-257A A-7, B-7 Wiper Spring 9}o]x A= 1
G-23 11-112A-257A A-7, B-7 Wiper Base }o]= o]~ 1
G-24 SC-0548-7400 A-7, B-7 Screw(3/16” n=28) tolot 2 F}AH(3/16” n=28) 3
G-25 11-013C-257A A-7, B-7 Wiper Cover s}olx AW 1
G-26 SC-0120-1230 A-7, B7 Screw(9/64” n=40) gz An YaH9/64" n=40) 2
G-27 11-015A-2507 A-7, B-7 Wiper Solenoid Ass' y g}o]¥ £ o] =(SWP-5) | 1%
G-28 SC-0196-2700 A-7, B-7 Screw(M3 % 0.5) £ xo)= B3 AU M3X05) 4
G-29 11-016W-2700 A-7, B-7 Spring Washer For G-27 &Y roje B Az 9Ly 4
G-30 11-017W-2700 A-7, B-7 Washer For G-27 Z¥ o]z B FHeolA 4




Reverse Button Mechanism
O1Xl HE &

H-7
H-6 H-6
——===3 -
" E%f#z HB
.
H-2 | H-4
L — —]
H-9
H-10
= , Applied
Ref. No. Parts No. Note Name of Parts = | Q' ty Period
H-1 12-001A-5607 A-7, B-7 Reverse Button Case HE Aol 1
H-2 SC-0523-1230 A-7, B-7 Screw(9/64” n=40) 72 52 23 TAYAH9/6L n=40) 2
H-3 12-131A-5607 A-7, B-7 Reverse Button S/W Ass'y A7 BEl 2QX(x%) (2)
H-4 12-0128-2700 A-7. B-7 Screw FRo] T3zt 2Heata) 2
PN-000695-00 A-7, B-7 Reverse Button Actuator Pin Gz ®vEl 2= 1 Feb. 13. 09
H-5

12-104P-5607 A-7, B-7 Reverse Button Actuator Pin °—",7ﬂ HE Z}'%Sﬂ 1
H-6 43-009C-1600 A-7, B-7 E-Ring( ¢ 9) AolA =3 (EZ9) 2
H-7 12-101A-257A A-7, B-7 Reverse Feed Control Lever Az =g W () 1
H-8 SC-0178-7400 A-7, B7 Screw(11/64" n=40) 57 FUAHE) (11/64” n=40) 1
H-9 12-008G-5607 A-7, B-7 Spring For H-7 g7 BEl 297 24 S/P 1
H-10 | 12-009R-5607 A7, B-7 Insulated Rubber 290A vy Ad R 1
H-11 12-010A-5607 A-7, B-7 Reverse Button Cable Bushing Az BEl Ao)E A 1

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
A-7=KM-250A
B-7=KM-250B
[J=Common Part




SunLhtar

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
A-7=KM-250A
B-7=KM-250B
[CJ=Common Part

Lubrication
S
1-18
il
1 - |
- — — :&1 | Q9]
EE K N o7
-11 1-12 N S S -
6 M = W10 \ i 1-14-15 ) = 114-16 |
-4 W |49 148 i
g atha i
o140 1
| |
1 I
! |
= i
| |
! i
! I-14-14 |
- 1
B | = !
| i 1-14-13 4 i
¥ — |
-5 |
|
\ I-13 ) ;
- |
| 16- b= 1-15 }
- |
____________________ S
| 1-20 1-21
, Applied
Ref. No. Parts No. Note Name of Parts £ | Q' ty Period
I-1 44-001C-2500 Oil Gauge Window K3 1
1-2 44-002R-2500 O-Ring For I-1 43 23 (G25) 1
1-4 44-120A-1600 A, A7 Arm Oil Shield A3 kg 1
1-5 44-131C-1230 B. B-7 Arm Oil Shield s Fo9 1
1-6 44-0000-1230 0il Wick 2 UAA 1
1-7 SC-0120-1230 Screw(9/64” n=40) ooz An JAH9/64" n=40) 1
1-8-1 44-012C-1230 0il Return Tube 3t Tol= 1
1-10 44-117A-1600 Oil Return Tube Holder 3t Jo]= o] 1
I-11 SC-0548-7400 Screw(3/16” n=28) cho]at 7 Z}AH(3/16” n=40) 1
1-12 44-008P-2500 Upper Shaft Oil Pipe Ass' y A F JeolZ () 1
1-13 44-009P-2500 Oil Pipe For Lower Shaft 3t F Jolxz 1
I-14 AS-006239-01 Oil Pump Ass y 29 FZ (%) 1Set | Feb. 20. 09
1-14-1 44-012A-2350 Oil Pump Body 29 FHx BH (1)
1-14-2 | 44-011W-1600 Washer For I-14-1 24 B ZA FYAF A0 | (3)
1-14-3 | SC-0528-1230 Screw(9/64” n=40) EAW YAH$)(9/64" n=40) | (3)
I-14-4 | 44-010C-1600 Nipple For Oil Return Pipe AF Jol= U (1)
1-14-5 | CLB-JP000601 Oil Nipple For Lower Shaft 3= JF4 U (1) |Apr. 29. 10
I-14-6 | 44-126A-1230 Impeller kbl (1)
147 | GP-037562-00 Piston HAE 1 | Feb. 20. 09
44-117A-1230 Piston IAE (1)
1-14-8 | 44-118G-1230 Piston Spring HAE Az (1)
1-14-9 | 44-1195-1230 Pin Screw For 1-14-8 FAE AxF IAL (1)
1-14-10 | 44-120P-1230 Pin For I-14-8 IAE 223 FA(RP 2x8)| (1)
1-14-11 | 44-104C-2350 Cover For Oil Pump 2 F= Ay (1)
1-14-12 | 44-024C-1230 Oil Pump Cap <9 F= FE 7 (1)
1-14-13 | 44-105C-2350 Magnetic Holder 24 7t o) (1)
I-14-14 | 44-120S-1230 Screw(9/64” n=40) 29 gz AN JAH+25mm) | (4)
1-14-15 44-119A-1230 Collar For Impeller Shagt L °‘ A= g}z (1)
1-14-16 | SC-0512-1230 Screw(11/64" n=40) g"—i Hz 29 E JAH11/64" n=40) (2)
1-15 44-010A-2500 Oil Pump Bracket o9 F= v 1
I-16 SC-0548-7400 Screw(3/16” n=28) tholok 7 FAH(3/16" n=28) 3
1-17 44-016G-1230 Oil Pump Connection Spring 2 FHzx 2z Axg 1
1-18 44-115A-1230 Oil Pump Connection Collar 2d F= %29 E 7leH(®) 1
1-19 SC-0542-1230 Screw(11/64” n=40) AL=27] 3AJAH11/64" n=40) 2
1-20 02-003A-2700 Clip ol 2 23 1
1-21 01A143S-811H Cable Tie Al o] & €}o) 1




Accessories
oM ALY

J-49 J-50 J-51

J52 BN

m_:p_ 3-37-7
T el

A R T M i R S S e | .
J-32 J-34
*-36 J-40 ﬁ 344 g :
1335 J-44 0 e 371,3 1 88 |
sa2] 1 3a 133 J-37

b

_ M




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
J-1 91-001C-1230 Accessory Bag oA Abe] wis 1
J-2 91-102C-1230 Driver(Large) =z}o] ¥ (k) 1
J-3 91-103C-1230 Driver(Middle, Small) zglolH (Hi/h) 1
J-5 Needle( A-Type) = (A%) 5
J-6 Needle(B-Type) Hl=(B3¥) 5
J-7 07-105A-2700 Bobbin(AL) nal 4
J-9 91-105C-2700 A-7, B-7 Spanner AL AE 2HE Ay 1
J-10 91-001C-2700 A-7, B-7 L Wrench(2mm) L @3] (2mm) 1
J-11 10-201A-2700 A-7, B-7 Fixed Mes TR 2 (FHAHH) 1
J-12 91-106C-2700 A7, B-7 Head Cover w A A () 1
J-14 91-008C-1230 0il Tank o A 1
J-15 44-010C-1230 Magnetic 24 1
J-16 01-043C-1230 Head Hinge 31 %] 2
J-17 01-042R-1230 Rubber Cushion For Hinge 3 A 13(o)) 2
J-18 01-241R-1230 Head Support Rubber “A” A 25F(F) 2
J-19 01-213R-1230 Head Support Rubber “B” 3 A 7 (%) 2
J-20 Nail B3 4
J-21 GP-012352-00 Head Rest ulA] ukzlo) 1
J-22 60-001A-2500 A-7, B-7 Belt Cover*A” | E A A(SERVO) 1
J-23 60-003A-2500 7N Belt Cover“A”(FOR NP MOTOR) We 7w A(NP) 1
J-24 60-002A-2500 Belt Cover"B” Wwe Ay “B” 1
J-25 SC-0344-8260 Serew(5/16” n=24) ZAE TAUYAH5/16" n=24) 2
J-26 09-025W-8270 Washer For J-22.23 ANE FAhab 244 2
J-27 SC-0184-4118 Screw(3/16" n=28) Zxo] Ju] 22ubAH(3/16" n=28) 1
J-28 10-020W-2700 Washer For J-22.23 2539 FHolA 1
J-29 91-002S-3400 Nail For J-24 R-RBWA 2
J-30 41-101A-1230 Bobbin Winder Ass’ y A7171 (#) 1Set
J-31 44-012A-2500 0il Pan o d= 1
J-32 44-003M-1230 Oil Pan Gasket Qs FpAA 2Set
J-33 SC-0347-1230 Screw (M8 X 1.25) w4 79w JAHMSX1.25)| 1
J-34 44-005R-1230 Packing For J-33 vl f- 71 el A 97 1
J-35 44-032C-1230 0Oil Pan Nipple Qs U= 1
J-36 SC-0509-1230 Screw(15/64" n=28) go)l= 7 TAYA} 1
J-37 Knee Lifter Ass'y T2 ukA(z) 1Set
J-37-1 | 43-106C-1600 Knee Lifter Shaft T2 = 1
J-37-2 | 43-101R-1600 Knee Lifter Pad 2wk gn 1
J-37-3 GP-043691-00 Knee Lifter Pad Insert Plate T2 ukx g3zto) gt 1 Feb. 21. 09
43-102C-1600 Knee Lifter Pad Insert Plate T2 ukx s13zte)g) 1
J-37-4 | 43-101A-1230 Holder For J-37-2 72wy 37 944 g3 1
J-37-5 | 43-1085-1230 Set Screw For J-37-4 e wkx 9T HA| 1
J-37-6 43-106C-1230 Knee Lifter Arm Joint Complete T2 ukx 64 393 1
J-37-7 | SC-0181-1230 Screw(5/16" n=18) 72w & 3AYAH5/16" n=18) 2
J-37-8 | 43-108C-1600 Shaft For J-40 A A = 1
J-38 43-009C-1600 E-Ring( ¢ 9) AJA = =(EZY ¢9) 1
J-39 91-007A-2302 Thread Stand Ass y Al Z2o] () 1Set
J-40 43-007A-1600 Knee Lifting Controller | o] A 1
J-41 SC-0106-7400 Screw(15/64" n=28) 23 FUAHE7(15/64" n=28) 1
J-42 SC-0545-1230 Screw(15/64” n=28) AoA $52AYAHE)(15/64" n=28) 1
J-43 SC-0546-1230 Screw(15/64" n=28) AoAl $52AUAH)(15/64" n=28) 1
J-44 SN-0105-3400 Nut(15/64" n=28) 299E 24 2 YE(15/64 n=2) 2
J-45 43-008G-1600 Spring For J-40 A A A=z 1
NOTE: J-46 43-010A-1600 Knee Base Rubber ez egn urx A 1
J-47 04-104R-1230 7N Rubber Cap For J-31 vlhsd) AR 2A vl (31A4)40 1
J-48 44-011R-2350 Packing S dal FfukA] 37 1
é;i%gggg;g J-49 01-135A-123A A, A7 Needle Plate(A-Type) g (A3) 1
A=K_M-25OA J-50 01-135A-123B B. B-7 Needle Plate(B-Type) 2(B3) 1
B=KM-2508 J-51 06-135A-235B BH Needle Plate(BH-Type) ZH(BH) 1
[=Common Part J-52 91-011C-1230 0Oil Tank 43} 1
J-53 44-012C-1230 0il Return Tube 3t5 vjo]x 1




Program Unit Box &
Pressor Lifting Solenoid Mechanism
o2 SLE YA U XI5 £ 28 oA

K-7
1111 &
l‘.'
K-8-1 K-8-2 K-7-14
= , Applied
Ref. No. Parts No. Note Name of Parts E == Q' ty Period
K-7 KM-2507 A-7, B-7 Auto Knee Lifter Solenoid Ass’y AEFZ & SYro=(R) | 1
K-7-1 HEC-2507 A-7, B-7 Auto Knee Lifter Solenoid Ass y AE2E £ AX|(SPF-5) | (1%)
K-7-6 SC-0183-2700 A-7, B-7 Screw(15/64" n=28) wlo) A IAUAF B(15/64" n=28) | (4)
K-7-7 | 06-051W-7400 A-7, B-7 Washer For K-7-4, K-7-5 z3 HAl oA (4)
K-7-8 | SN-0121-7400 A-7, B-7 Nut(15/64" n=28) A9 Aol YE(5/64 n=28) | (4)
K-7-9 | 43-013A-257A A-7, B-7 Knee Lifter Connection Crank AEFeey 944 3%3(AK) | (1)
K-7-10 | 09-016S-9570 A-7, B-7 Screw(3/16” n=28) Eqada(d) aAUAHE/16 n=2) | (1)
K-7-11 | 43-014A-257A A-7, B-7 Back Cover For Knee Lifter A 22 238 Il=EA AK| (1)
K-7-12 | 43-015A-257A A-7, B-7 Knee Lifter Shaft Bushing AT 2 2YE A AK| (1) _
K-7-13 | 43-016R-257A A-7, B-7 Oil Seal For K-7-12 2 F2 &35 2dM AK | (D)
K-7-14 | 43-017C-257A A-7, B-7 Nut For Knee Lifter A% 72 28 YE AK (1)
K-8-1 | 43-018A-257A A-7, B-7 Knee Lifter Shaft A F2 E¥E(=) AK | (D)
NOTE:
K-8-2 | 06-021W-7400 A-7, B-7 Washer For K-8-1 A7 #ul <} A (1)
N A-7=KM-250A-7S
K-8-4 | 43-021A-257A A-7, B-7 Collar For K-8-1 A% 2 28= vlg AK | (1) B-7=KM-250B-7S
i ] A=KM-250A
K-8-5 | SC-0512-1230 A-7, B-7 Screw(11/64" n=40) S99 29 E JAH1L/64 n=40) | (2) B=KM-2508
[ J=Common Part
K-8-6 | SC-0548-7400 Screw cfolet & Ak (2)

NOTE : K-7-15, K-7-16, K-8-3 Deleted Parts List



Special Parts For
KM—-250AU Series
KM-250AU A= XM § 2E

SunLhtar

E L-13

L-10
L-1
O
o lﬂ; L-12
L1 LI e s !
“KM-250AU-75
= ? L-20
AL L-6
1
Ref. No. Parts No. Note Name of Parts = | Q'ty APF;F::L?
L-1 01-135A-235A Needle Plate(AU-Type) e g A9 1
L-2 GP-009256-00 Model Mark(KM-250AU) mdnl=z 1
L-3 GP-009250-00 Model Mark(KM-250AU-7S) wdlul= 1
L-4 40-104A-257U Thread Tension Control Ass’ y Az A=A 1z)
L-5 08-201A-257U Thread Take-Up Lever Ass y Al 7] (110-91857) (1%)
L-6 Needle( AU-Type) vl 1
L-7 07-003A-257U Oil-Less Rotary Hook Ass y(For Thread Trimmer) | 7} HSH-7.94BTR(P) 1=
L9 07-005S-250U 01l Protection Screw For Lower Shatt 3= F5 vl YA 1
L-10 07-106A-123A Bobbin Case Ass y Bl Aol A 1=
L-12 06-107A-257U Feed Dog(AU-Type) e By 1
L-13 05-014C-257U Presser Adjusting Spring = 24 Ax=F 1
L-14 05-013C-257U Arm Thread Guide(L) Arm A< (L) 1
L-15 05-115C-257U Arm Thread Guide Holder Plates Arm AleH] #o]ztk 1
L-16 05-116W-257U Washer For Arm Thread Guide Arm Agh 313 914 1
L-17 11-017C-7507 Nut For Arm Thread Guide slol9] B3 A A thiit vE 1
1-18 07-004R-250U O-Ring For L-9 st&=F-5 oAb 28 1
L-19 40-008R-1230 Cap For Tension Release Pin A =37] A A 1
L-20 GP-013150-00 Presser Foot 2k 1




Special Parts For
[KM-250AU-7N « KM-250A-7N + KM-250B-7N]
[KM-250AU-7N « KM-250A-7N + KM-250B-7N] X § S£SaA

& -
./

Mgl SEEL M-8-4

& é gy

FEffms2

M-8-3
Applied
Ref. No. Parts No. Note Name of Parts = | Q'ty Pee?iod
M-1 01-45NP-257U 928 Model Mark(KM-250AU-7N) 2 dul= (KM-250AU-7N) | 1
M-2 01-45NP-257A BRI Model Mark(KM-250A-7N) 29 n} =7 (KM-250A-7N) 1
M-3 01-45NP-257B LIRS Model Mark(KM-250B-7N) 2 du} = (KM-250B-7N) 1
M-4 02-101A-257N 978 Upper Shaft(NP-Type) AF& (NP4 L=431mm) 1
M-6 02-003A-2350 A5 Pulley Z49 1
M-7-25 | 01-019P-2350 LIPS Guide Pin For Synchronizer AlFZZ W o)A 7|FH (2)
12-0000-4701
M-7-26 | SC-0108-4113 IS Screw (M6) S Ee] HEE(M6) | (2) A==
(‘Q]zo]'—&é )_N.P

M-7-27 | 01-020W-2350 2| AH3 Washer For Synchronizer Az WA Ax A (4d) (2)
M-8 U A3 Synchronizer Ass y E=AAn LR 1=
M-8-1 11-020A-2500 A3 Magnetic Holder n 7Y E E (2)
M-8-2 11-022W-2500 PS> Washer For B-51-1 ufadE &9 FHelA (4) M-8
M-8-3 11-021S-2500 PR Screw For B-51-1 w2 & Ev FHUAb (4)
M-8-4 13-0000-SE55 =3 Synchronizer Ass'y (Servo) Al A 21} o] & (% )Servo (1z)
M-9 02-207A-257A Pulley(Only For Trimming M/C) Z2] 1




Special Parts
KM-250BH Series
KM-250BH A|I&|= XM § 25 &I

SunLhtar

N-5
o O
o
N-1
N-2
N-7
N-4
Ths
N-6
, Applied
Ref. No. Parts No. Note Name of Parts = | Q' ty Period
N-1 GP-009249-00 Model Mark(KM-250BH) mHlnl = (KM-250BH) 1
N-2 GP-009255-00 Model Mark(KM-250BH-7S) = eln} = (KM-250BH-7S) 1
N-3 GP-009291-00 Model Mark(KM-250BH-7N) 2 dln}= (KM-250BH-7N) 1
N-4 01-102A-250H Link Cam(BH-Type) 2] =7 (BH) 1
N-5 08-101A-25BH Thread Take-Up Lever Ass y Al 7] (%) 1
N-6 01-003C-250B Thread Guide For A-5 w3t A7 o] 1
N-7 GP-034931-00 Feed Bar(BH-Type) 4 A 1




Special Parts For KM—250BL Series
KM-250BL A|I&|= XM § 25 &l

/’

q@0-12 0-11




SunLhtar

Ref. No. Parts No. Note Name of Parts E g Q'ty 'T:Z?:L%d
0-1 10-101A-64L7 Fixed Mes TR A 1
0-2 SC-A301-4119 Screw(9/64" n=40) AW A TAHYAH9/64" n=40) 1
0-3 SC-0137-2700 Screw(1/8” n=40) FAGAAE 2AYAH1/A" n=40) 1
0-4 SN-0103-2700 Nut(1/8” n=40) A A AL 2 YE(1/8" n=40)) 1
0-5 10-005A-6417 Thread Retaining Plate Al 712 A 1
0-6 SC-0543-2302 Screw(11/64” n=40) EAM Q7 TAA/6 n=40) | 1
0-7 02-019W-1230 Washer For O-5 A7V A kA 1
0-8 10-111C-642L7 Rotary Mes 3| A v 2~ 1
0-9 SC-A154-4115 Screw(11/64” n=40) A 2 2AYAH11/64" n=40) 2
0-10 10-113C-64L7 Thread Trimming Holder AP & 1
O-11 10-011C-64L7 Thread Trimming Holder Cover AR & AW 1
0-12 SC-A301-4119 Screw(9/64” n=40) AR EY AW TAAH9/64" n=40) 3
0-13 10-013C-64L7 Thread Trimming Lever Connecting Link AP A4 = 1
0-14 10-014S-64L7 Stud Screw For 0-13 APAE A48 A thbaH(3/16" n=32) 2
0-15 SN-0115-7400 Nut For O-14 9] HE(3/16" n=32) 2
0-16 10-121C—64L7 Thread Trimming Lever AP #H 1
0-17 SC-0109-2350 Screw a7 & o)z B UAHM6XPI) 1
0-18 10-118A-64L7 Thread Trimming Shaft AL &= 1
0-19 10-021C-64L7 Guide Bush For Return Spring el A= slol= A 1
0-20 10-022G-64L7 Slide Arm Return Spring &etol= g 2Yl AxE 1
0-21 10-123A-64L7 Slide Arm Zglol= o 1
0-22 10-166A-7507 Roller AT 28 2
0-23 10-067S-7507 Stud Screw For 0-22 A 28 whab 2
0-24 SN-0115-7400 Nut(3/16” n=32) 22 YE(3/16" n=32) 2
0-25 10-127A-641L.7 Cam Follwer Crank AP 25 FH=F 1
0-26 SC-0169-1600 Screw(15/64" n=28) yojz 24 A43a FUAH15/64" n=28) 2
0-27 10-029G-64L7 Return Spring AME & gE Az 1
0-28 10-130A-64L7 Stopper Lever 2&¥ 4 1
0-29 SC-0317-2700 Screw(15/64” n=28) A A% ol TAYAH15/64" n=28) 2
0-30 06-220A-2350 Collar For O-18 AP & gt 1
0-31 SC-A308-4517 Screw(1/4” n=40) AR A TAUAH1/4" n=40) 2
0-32 10-118A-2700 Stopper Eal k| 1
0-33 SC-0190-2700 Screw(3/16” n=32) 259 FHUYAKS3/16" n=32)| 2
0-34 10-020W-2700 Washer 253 FH Al oA 2
0-35 10-021R-270 Stopper Lever Cushion Rubber A& Yy FATE 1
0-36 10-054A-64L7 Mes Cam APE 7 1
0-37 SC-A308-4517 Screw(1/4” n=40) AP FHUAR(1/4" n=40) 2
0-38 10-038A-25BL Cluth Lever 282 9y 1
0-39 43-004S-3400 Stud Screw For 0-38 232 g SIAH(15/64" n=28) 1
0-40 10-0418-64L7 Stud Screw For 0-38 297 gy 2= AAHI5/64 n=28)| 1
0-41 SN-0105-3400 Nut(15/64" n=28) 2392 2r th}aH(15/64" n=2) 1
0-42 43-004S-3400 Stud Cres For O-47 4oz 948 A hpaH(i5/64 n=28)| 1
0-43 10-044A-25BL Base Plate H o]~ Zg o] E 1
0-44 SC-0485-4113 Screw (M5 X P0.8) 253 FHUYAHMS X P0.8) 2
0-45 07-011W~-1230 Spring Washer For O-44 Zlatzto] €44 (45) 2
0-46 10-020W-2700 Washer For O-44 259 FHeA(45) 2
0-47 10-048A-25BL Solenoid Connecting Link £ ol AA4YA 1
0-48 SC-0164-2700 Screw (M5xP0.8) A A& 7lgt ZAGAL 2
0-49 10-144A-2507 Thread Trimming Solenoid Ass’y AP e o] = (/) (=)
0-50 10-151A-25BL Base For 0-49 A & o= o]~ 1
0-52 SC-0109-2350 Screw (M6 X P1) A7 &g o)z Bl FUAHM6XPL) 2
0-53 0151285-306H Washer 312 2}A 2




[ d
Q2
o
(7p)
—
o
o
(7o)
N
_
=
7
o
L.
£
o
(=
o
o
o
Q
(7p)

KM-250BL A|l2|= X § £5 &

P-6

(=)




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q'ty 'T:Z?:L%d
P-1 01-001A-25BL. Arm Bed ofsghu = 1
P-2 01-105A-2350 Bed Base “Front” (B) W= 13 A (B) 1
P-3 GP-009288-00 Modle Mark(KM-250BL-7S) d wl= 1
P-4 01-139C-2500 Thread Take up Cover Al 7] A 1
P-5 02-102A-250B Link Cam g3 7 1
P-6 03-101A-1230 Upright Shaft )= 1
P-7 006-007-0005 Needle vls DBX1(#21) 1
P-8 06-190A-25BL, Bracket For Reverse Feed Solenoid Gz &Y ol Bl 1
P-9 07-101A-25BL Lower Shaft 3= 1
P-10 07-009A-25BL Lower Shaft Bushing(M) 315 & 24 1
P-11 07-110A-25BL | BL Lower Shaft Bushing(F) s A 2A 1
P-11-1 | 07-110A-2BLS | BL-7 Lower Shaft Bushing(F) 3= A 1A 1
P-12 07-024A-64L7 BL-7 Rotary Hook Ass y 7}=} (=)
P-12-1 | 07-007A-146L 250BL Rotary Hook Ass'y 7} (=)
P-13 07-225A-64L7 Bobbin R2Hl(Al) 1
P-14 07-026A-64L7 BL-7 Bobbin Case Assembly BHl Aolo|A(F) 1U=x)
P-14-1 | 07-106A-146L 250BL Bobbin Case Assembly Bul Aolo|A(Z) (=)
P-15 08-102A-146L Thread Take up Lever Assembly A7) (z) (&)
P-16 44-101A-25BL Oil Pump Bracket 29 F= B 1
P-17 40-001A-25BL Tension Release Cable Ass y Al=Z27] Aol B (x) 1=
P-18 40-003A-2700 Connecting Bolt For P-17 AolE AAEE 1
P-19 40-004C-2700 Nut A For P-17 Aol A2 YE A 1
P-20 40-005C-2700 Nut B For P-17 Aol A4 JE B 1
pP-21 40-140C-64L7 Tension Release Cable Holder(L) A7) A& o) (s} 1
P-22 SC-0543-2302 Screw EAY A TAGAL 1
P-23 40-142A-64L7 Bracket For P-21 A%27] Alol% 3ol (3}) Bepdl 1
P-24 SC-0211-7500 Screw TR A A} 2
P-25 01-017W-1600 Washer A2 Ao)g abo|(3) Bell FobA




INDEX

Parts No. Name of Parts  |Page [Ref.No. Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No.
006-007-0005 | Needle 33 | P-7 01-241R-1230 | Head Support Rubber “A™ | 25 | J-18 05-116W-257U | Washer For Arm Thread Guide | 27 | L-16
01-001A-250A | Arm, Bed 7 | A-1 01-45NP-257A | Model Mark(KM-250A-7N) [ 28 | M-2 06-008A-2350 | Feed Bar Crank 13 | D-35
01-001A-250B | Arm, Bed 7 | A2 01-45NP-257B | Model Mark(KM-250B-7N) [ 28 | M-3 06-020C-7400 | E-Ring( @ 6) 17 | E-61
01-001A-257A | Arm, Bed 7 | A3 01-45NP-257U | Model Mark(KM-250AU-7N) | 28 | M-1 06-0208-1230 | Screw(3/16 n=232) 13 | D-50
01-001A-257B | Arm, Bed 7 | A4 01A143S-811H | Cable Tie 23 | 1-21 06-021R-1230 | Oil Cover For D-28,54 13 | D-34
01-001A-25BL | Arm, Bed 7 | A-4-1 015128S-306H | Washer 31 | 0-53 06-021W-7400 | Washer For K-8-1 26 | K-8-2
01-001A-25BL | Arm Bed 33 | P-1 02-003A-2350 | Pulley 28 | M-6 06-023C-257A | B/T Spring Holder 15 | D-77
01-001A-2BLS | Arm, Bed 7 | A-4-2 02-003A-2700 | Nylon Clip 7 | A-30 06-023G-257B | Reverse Feed Spring 15 | D-79
01-003C-250B | Thread Guide For A-5 7 | A-53-1 02-003A-2700 | Clip 23 | 1-20 06-023G-257B | Spring For D-112 15 | D-87-
01-003C-250B | Thread Guide For A-5 29 | N-6 02-016R-1230 | O-Ring For B-2 9 | B-3 06-023P-2350 | Hinge Pin For D-75 13 | D-23
01-005A-257A | Code Bushing 7 | A-19 02-016R-1230 | O-Ring For F-19 19 | F-20 06-024C-257A | Holder For D-79 15 | D-80
01-009R-5300 | Code Holder(7N) 7 | A-28 02-019W-1230 | Washer 7 | A-14-4 06-024G-1230 | Spring For D-112 15 | D-87
01-015C-2350 | Bobbin Catcher Spring 17 | E-60 02-019W-1230 | Rubber For B-2 9 | B-54 06-027G-1230 | Spring For D-96 15 | D-97
01-016C-1230 | Bed Base “FRONT' (A-TYPE) 7 | A-20 02-019W-1230 | Washer For F-16 19 | F-17 06-028C-250A | Peed Regulator Control Plate(4mm) | 15 | D-93
01-016R-2700 | Stopper Rubber For E-56 17 | E-62 02-019W-1230 | Washer For O-5 31 | 0-7 06-028C-250B | Feed Regulator Control Plate(fmm) | 15 | D-94
01-017C-1230 | Bed Base “FRONT"(B) 7 | A-58 02-020M-1230 | Upper Shaft Felter 9 | B-5 06-028C-257A | Feed Regulator ControlPlate(INSERT) | 15 | D-120
01-017W-1600 | Washer For E-5 17 | E-6 02-028C-1230 | Oil Seal For B-20,21 9 | B-22 06-028C-257B | Feed Regulator ControlPlate(INSERT) | 15 | D-121
01-017W-1600 | Washer 33 | P-25 02-101A-2500 | Upper Shaft 9 | B-1 06-032S-257A | Stud Screw For D-103 15 | D-104
01-019P-2350 | Guide Pin For Synchronizer | 28 | M-7-25 02-101A-257N | Upper Shaft(NP-Type) | 28 | M-4 06-035A-257A | Hinge Pin For D-107 15 | D-108
01-020W-2350 | Spring Washer For Bracket | 15 | D-101 02-102A-250A | Link Cam(A-TYPE) 9 | B-7 06-036C-2500 | Feed Regulator Lever | 15 | D-112
01-020W-2350 | Washer For E-53 17 | E-53 02-102A-250B | Link Cam(B-TYPE) 9 | B8 06-037P-1230 | Crank Rod Connection Pin | 13 | D-63
01-020W-2350 | Washer For Synchronizer | 28 | M-7-27 02-102A-250B | Link Cam 33 | P-5 06-038A-235A | Peed Lifting Shelt Crank(R): A-TYPE | 13 | D-60
01-021R-1600 |Bed Rubber Cap 7 | A-18 02-121A-1230 | Upper Shaft Collar 9 | B-16 06-040S-1600 | Holder For D-112 15 | D-89
01-030C-1230 | Arm Thread Guide 7 | A-51 02-207A-257A | Pulley(Only For Trimming M/C) 9 | B-23 06-041A-235B | Peed Lifting Sheft Crank(R): B-TYPE | 13 | D-61
01-031C-1230 | Thread Guide For A-5 7 | A-53 02-207A-257A | Pulley(Only For Regular M/C) | 9 | B-23- 06-042R-1230 | O-Ring For D-81 15 | D-82
01-035P-1370 | Machine Number Plate 7 | A-42 02-207A-257A | Pulley(Only For Trimming M/C) 28 | M-9 06-043R-1230 | O-Ring For D-66 15 | D-67
01-035P-7400 | Pin 7 | A-43 02-211A-1230 | Upper Shaft Gear 9 | B-18 06-048A-2507 | Reverse Feed Solenoid Ass'y | 15 | D-98
01-036C-2500 | Face Plate 7 | A5 02-212A-1230 | Upright Shaft Gear(U) | 11 | C-2 06-048B-2507 | Reverse Peed Solenoid Ass'y | 15 | D-98-
01-037R-1230 | Rubber Cap For D-28,54(F) 13 | D-65 02-213A-1230 | Upright Shaft Gear(L) 11 | C-8 06-051W-7400 | Washer For K-7-4, K-7-5 26 | K-7-7
01-038W~-1230 | Spring Washer For A-21 7 | A-23 02-214A-1230 | Lower Shaft Gear 11 | C-11 06-053W-1230 | Washer For D-81 15 | D-111
01-038W-1230 | Spring Washer 19 | F-41 03-001A-1600 | Upright Shaft 1 | C-1 06-056G-2350 | Spring For D-112 15 | D-88
01-042R-1230 | Rubber Cushion For Hinge | 25 | J-17 03-101A-1230 | Upright Shaft 33 | P-6 06-071S-7507 | Stopper Stud Serew For D-112 15 | D-116
01-043C-1230 | Head Hinge 25 | J-16 03-102A-1230 | Upright Shaft Bushing 11 | C-5 06-072R-7507 | Stopper Rubber For D-112 | 15 | D-115
01-045M-250B | Model Mark(KM-250B) 7 | A-39 04-001A-2700 | Needle Bar Thread Guide(B-TYPE) 9 | B-47 06-101A-250A | Feed Cam A 13 | D-1
01-102A-250H | Link Cam(BH-Type) 29 | N-4 04-003R-1600 | Arm Rubber Cap(S) 7 | A-16 06-101A-250B | Feed Cam B 13 | D-3
01-105A-2350 | Bed base “FRONT"(B) 17 | E-63 04-003R-1600 | Rubber Cap For B-40 7 | A-17 06-102A-2500 | Feed Cam C 13 | D-5
01-105A-2350 | Bed Base “Front”(B) | 33 | P-2 04-004C-2500 | Thread Guide For B-42.43 9 | B-44 06-102W-2350 | Washer For D-37 13 | D-41
01-110R-1230 | Face Plate Rubber Cap(S) 7 | A-11 04-009C-3710 | E-Ring( $5) 13 | D-24 06-103A-2350 | Feed Regulator Link 13 | D-10
01-110R-1230 |Arm Rubber Cap(L) 7 | A-15 04-009C-3710 | E-ring( 25) 15 | D-76 06-103A-2500 | Feed Rocker Shaft Connecting Rod | 13 | D-7
01-114C-2350 | Bobbin Catcher Holder 17 | E-57 04-009C-3710 | E-Ring( ®5) 17 | E-50 06-103A-25BL | Feed Regulator Link 15 | D-122
01-115C-1230 | Bed Base(R) 7 | A-21 04-009C-3710 | E-Ring( 85) 19 | F-23 06-103A-2BLS | Feed Regulator Link 15 | D-123
01-116A-2350 | Upper Thread Guide Pin and Nut 7 | A-45 04-009C-3710 | E-Ring( ®5) 19 | F-34 06-103C-235B | Stop-Ring “C"For D-13 | 13 | D4
01-135A-123A | Needle Plate(A-TYPE) 7 | A-31 04-009C-3710 | E-Ring( ®5) 21 | G4 06-104A-257A | Feed Regulator Link 13 | D-9
01-135A-123A | Needle Plate(A-Type) | 25 | J-49 04-101A-250A | Needle Bar(A-TYPE) 9 | B-39 06-104P-2350 | Feed Connection Link Pin(4) | 13 | D-11
01-135A-123B | Needle Plate(B-TYPE) 7 | A-32 04-101A-250B | Needle Bar(B-TYPE) 9 | B-40 06-105A-2350 | Feed Connection Link(A) | 13 | D-13
01-135A-123B | Needle Plate(B-Type) 25 | J-50 04-103A-257A | Needle Bar Bushing(L) 9 B-42 06-106A-2350 | Feed Connection Link(B) | 13 | D-14
01-135A-235A | Needle Plate 7 | A-62 04-104R-1230 | Rubber Cap For J-31 | 25 | J-47 06-107A-123B | Feed Dog(B-TYPE) 13 | D-45
01-135A-235A | Needle Plate(AU-Type) | 27 | L-1 04-106C-250A | Needle Bar Thread Guide(A-TYPE) 9 | B-46 06-107A-235A | Feed Dog 15 | D-126
01-1365-1230 | Screw(11/64"n=40) 7 | A-37 04-108A-2350 | Needle Bar Bushing(U) 9 | B-41 06-107A-257U | Feed Dog(AU-Type) 27 | L-12
01-137M-2500 | Gasket For A-5 7 | A-6 05-002C-2500 | Presser Adjusting Nut [ 19 | F-2 06-107P-2350 | Feed Adjusting Link Hinge Pin(4) | 13 | D-15
01-139C-2500 | Thread Take Up Cover | 7 | A-8 05-007C-1230 | Presser Adjusting Bar | 19 | F-5 06-108P-2350 | Feed Adjusting Link Hinge Pin(B) | 13 | D-17
01-139C-2500 | Thread Take up Cover 33 | P-4 05-009A-350B | Presser Foot Ass y(BH-TYPE) | 19 | F-12 06-109P-2350 | Feed Connection Link Pin(B) | 13 | D-19
01-140C-2500 | Back Cover 7 | A-12 05-012A-1230 | Presser Foot Ass y(B-TYPE) 19 | F-11 06-110P-2350 | Feed Connection Link Pin(C) | 13 | D-21
01-141M-2500 | Gasket For A-12 7 | A-13 05-013C-257U | Arm Thread Guide(L) 27 | L-14 06-112A-2350 | Feed Rock Shaft 13 | D-28
01-142A-257A | Code Holder “A” 7 | A-26 05-014C-250A | Presser Adjusting Spring(A-TYPE) | 19 | F-3 06-113A-2350 | Feed Rock Shaft Bushing(F) | 13 | D-32
01-142M-2500 | Gasket For A-12 7 | A-13-1 05-014C-250B | Presser Adjusting Spring(B-TYPE) | 19 | F-4 06-114A-2350 | Feed bar Shaft 13 | D-37
01-143A-257A | Code Holder “B” 7 | A-27 05-014C-257U | Presser Adjusting Spring| 27 | L-13 06-116A-2350 | Feed Lifting Shaft 13 | D-54
01-144A-257A | Gauge Plate 7 | A-36 05-101A-1230 | Presser Bar 19 | F-6 06-117A-1230 | Feed Bar Block and Shaft| 13 | D-48
01-144R-1230 | Face Plate Rubber Cap(L) 7 A-10 05-103A-1370 | Presser Bar Holder 19 | F-8 06-1195-1230 | Screw(3/16"n=28) 13 | D-27
01-213R-1230 | Head Support Rubber "B 25 | J-19 05-115A-2500 | Presser Bar Bushing 19 | F-7 06-1198-1230 | Screw(3/16 n=28) 13 | D-53
01-227A-1230 | Thread Guide With Three Holes 7 | A-59 05-115C-257U | Am Thread Guide Holder Plates| 27 | L-15 06-1195-1230 | Screw(3/16" n=28) 13 | D-62




INDEX

Parts No. Name of Parts  |Page [Ref.No. Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No.
06-122A-1370 | Feed Regulator Rod 15 | D-75- 10-005A-6417 | Thread Retaining Plate | 31 | O-5 11-003A-257A | Wiper 21 | G5
06-122A-2500 | Connecting Rod For Feed Regulator 15 | D-75 10-009C-2700 | Stop-Ring For E-11 17 | E-11 11-007A-257A | Wiper Rod 21 | G-12
06-125A-2500 | Reverse Feed Control Lever Shaft 15 | D-81 10-011A-2700 | Needle Bearing 17 | E-13 11-008A-257A | Wiper Driving Link Ass'y | 21 | G-15
06-126A-250A | Reverse Feed Lever Crank Ass y| 15 | D-84 10-011C-64L7 | Thread Trimming Holder Cover | 31 | O-11 11-0095-257A | Hinge Screw For G-15 21 | G-16
06-126A-257A | Reverse Peed Lever Crank Assy| 15 | D-83 10-013C-64L7 | Thread Trimming Lever Connecting Link 31 | 0-13 11-010A-257A | Wiper Solenoid Connection Link | 21 | G-19
06-128A-2350 | Feed Lifting Shaft Crank(F) 13 | D-51 10-013S-257A | Stud Screw For E-15 17 | E-15 11-011G-257A | Wiper Spring 21 | G-22
06-130A-257A | Bracket For Reverse Feed Solenoid | 15 | D-99 10-014S-64L7 | Stud Screw For 0-13 | 31 | O-14 11-013C-257A | Wiper Cover 21 | G-25
06-131A-2578 | Reverse Feed Solenoid Crank | 15 | D-103 10-017A-257A | Return Spring Guide Bushing 17 | E-22 11-015A-2507 | Wiper Solenoid Ass’y 21 | G-27
06-135A-235B | Needle Plate(BH-TYPE) 7 | A-33 10-018G-257A | Slide Arm Return Spring | 17 | E-23 11-016W-2700 | Spring Washer For G-27 | 21 | G-29
06-135A-235B | Needle Plate(BH-Type) 25 | J-51 10-020W-2700 | Washer For G-15 21 | G-17 11-017C-7507 | Nut For Arm Thread Guide 27 | L-17
06-139A-1230 | Feed Lifting Shaft Bushing(F) | 13 | D-56 10-020W-2700 | Washer For J-22,23 25 | J-28 11-017W-2700 | Washer For G-27 21 | G-30
06-140A-1230 | Feed Rock Shaft Bushing(R) | 13 | D-30 10-020W-2700 | Washer 31 | 0-34 11-018M-2350 | Solenoid Terminal(12P) | 15 | D-118
06-140A-1230 | Feed Lifting Shaft Bushing(R) 13 | D-58 10-020W-2700 | Washer For O-44 31 | 0-46 11-019M-2350 | Terminal Tube(L) 15 | D-117
06-154A-1230 | Crank Rod 13 | D-8 10-021C-64L7 | Guide Bush For Return Spring | 31 | O-19 11-020A-2500 | Magnetic Holder 9 | B-51-1
06-190A-25BL | Bracket For Reverse Feed Solenoid | 33 | P-8 10-021R-270 Stopper Lever Cushion Rubber 31 | 0-35 11-020A-2500 | Magnetic Holder 28 | M-8-1
06-220A-2350 | Collar For D-66 15 | D-72 10-022G-64L7 | Slide Arm Return Spring | 31 [ 0-20 11-0215-2500 | Screw For B-51-1 9 | B-51-3
06-220A-2350 | Collar For O-18 31 | 0-30 10-023G-257A | Spring For E-30 17 | E-34 11-021S-2500 | Screw For B-51-1 28 | M-8-3
06-221A-2350 | Feed Adjusting Shaft 15 | D-74 10-029G-64L7 | Return Spring 31 | 0-27 11-022W-2500 | Washer For B-51-1 9 | B-51-2
06-311A-2350 | Level Feed Crank(R) 13 | D-26 10-032R-257A | Cushion Rubber For E-32 17 | E-31-1 11-022W-2500 | Washer For B-51-1 28 | M-8-2
07-003A-257U | O-Les Rotary ook 4 y(Por Torad Tenme) | 27 | L7 10-032S-257A | Stopper Screw 17 | E-31 11-106A-257A | Wiper Crank Ass y 21 | G-8
07-003A-270A |Rotary Hook Ass'y 11 | C-26 10-033A-257A | Base For E-52 17 | E-52 11-112A-257A | Wiper Base 21 | G-23
07-003A-270B | Rotary Hook Ass'y 11 | C-28 10-038A-25BL | Cluth Lever 31 | 0-38 12-016M-2350 | Earth Line 7 | A-29
07-004R-250U | O-Ring For L-9 27 | L-18 10-041S-64L7 | Stud Screw For 0-38 31 | 0-40 13-0000-SE55 | Synchronizer Ass v (Servo) 9 | B-51-4
07-005M-1230 | Lower Shaft Felter 11 | C-12 10-042C-2700 | O-Ring For D-91 15 | D-92 13-0000-SE55 | Synchronizer Ass' y (Servo) 28 | M-8-4
07-005S-250U | Ol Protection Serew For Lower Shaft 27 | L9 10-044A-25BL | Base Plate 31 | 0-43 15-0025-5607 | Screw For E-30 17 | E-30
07-007A-123A | Rotary Hook Ass'y 11 | C-27 10-044R-5607 | Cushion Washer For E-20 17 | E-28 16-113S-3710 | Hinge Screw For G-8 | 21 | G-10
07-007A-123B | Rotary Hook Ass'y 11 | C-29 10-048A-25BL | Solenoid Connecting Link 31 | 0-47 16-1135-3710 | Hinge Screw For G-12 21 | G-13
07-007A-146L | Rotary Hook Ass'y 33 | P-12-1 10-054A-641L7 | Mes Cam 31 | 0-36 16-1135-3710 | Hinge For G-19 21 | G-20
07-009A-25BL | Lower Shaft Bushing(M) | 33 | P-10 10-067S-7507 | Stud Screw For E-26 17 | E-26 40-001A-25BL | Tension Release Cable Ass'y | 33 | P-17
07-011W-1230 | Washer For C-35 11 | C-36 10-067S-7507 | Stud Screw For 0-22 | 31 | 0-23 40-003A-2700 | Connecting Bolt For P-17 33 | P-18
07-011W-1230 | Washer For E-27 17 | E-26-1 10-101A-2700 | Fixed Mes 17 | E-1 40-003P-2500 | Tension Release Pin 19 | F-31
07-011W-1230 | Spring Washer For 0-44 31 | 0-45 10-101A-64L7 | Fixed Mes 31 | O-1 40-004A-250B | Thread Tension Control Ass'y 7 | A-56-1
07-013A-1230 | Inner Bobbin Stopper 11 | C-34 10-106A-235B | Rotary mes 17 | E-8 40-004C-2700 | Nut (9/32"n=28) 19 | F-42
07-015G-1230 | Spring For C-22 11 | C-23 10-106A-2700 | Rotary Mes 17 | E-7 40-004C-2700 | Nut A For P-17 33 | P-19
07-024A-64L7 |Rotary Hook Ass'y 33 | P-12 10-108A-257A | Thread Trimming Holder | 17 | E-10 40-005C-2700 | Hinge Nut For D-107 | 15 | D-106
07-026A-64L7 | Bobbin Case Assembly 33 | P-14 10-110W-2700 | Washer For E-11 17 | E-12 40-005C-2700 | Nut B For P-17 33 | P-20
07-101A-25BL | Lower Shaft 33 | P9 10-111C-642L7 | Rotary Mes 31 | 0-8 40-006S-2500 | Stud Screw For Tension Release Plate | 19 | F-33
07-103A-1600 | Lower Shaft Bushing(M) 11 | C-18 10-112A-257A | Thread Trimming Lever Comecting Link 17 | E-14 40-008R-1230 | Cap For Tension Release Pin 7 | A-60
07-103A-257A | Lower Shaft 11 | C-10 10-113C-64L7 | Thread Trimming Holder | 31 | O-10 40-008R-1230 | Cap For Tension Release Pin 27 | L-19
07-104A-2700 | Bobbin Case Ass'y 11 | C-32 10-114A-257A | Thread Trimming Lever 17 | E-17 40-104A-2350 | Thread Tension Control Ass y 7 | A-55
07-105A-2700 | Bobbin(AL) 11 | C-30 10-115A-257A | Thread Trimming Shaft 17 | E-19 40-104A-257U | Thread Tension Control Ass y 27 | L4
07-105A-2700 | Bobbin(AL) 25 | -7 10-116W-257A | Washer For E-20 17 | E-20 40-105C-2500 | Tension Release Plate | 19 | F-32
07-106A-123A | Bobbin Case Ass'y 11 | C-33 10-118A-2700 | Stopper 31 | 0-32 40-140C-64L7 | Tension Release Cable Holder(L) 33 | P-21
07-106A-123A | Bobbin Case Ass'y 27 | L-10 10-118A-64L7 | Thread Trimming Shaft 31 | 0-18 40-142A-64L7 | Bracket For P-21 33 | P-23
07-106A-146L | Bobbin Case Assembly 33 | P-14-1 10-121A-257A | Cam Follower Crank 17 | E-29 40-201A-2700 | Sub Upper Threed Tension Contl Ay 7 | A-47
07-107A-250A | Lower Shaft Bushing(F) 11 | C-20 10-121C--64L7 | Thread Trimming Lever 31 | O-16 40-209A-257A | Tension Release Cable Holder(U) 19 | F-37
07-110A-25BL | Lower Shaft Bushing(F) 33 | P-11 10-122P-257A | Stopper Pin 17 | E-33 40-210A-257A | Tension Release Cable Holder(95) | 19 | F-47
07-110A-2BLS | Lower Shaft Bushing(F) 33 | P-11-1 10-123A-64L7 | Slide Arm 31 | 0-21 40-211A-257A | Tension Release Cable Holder(L)(85) | 19 | F-45
07-225A-64L7 | Bobbin 33 | P-13 10-124C-257A | Spring Holder 17 | E-35 40-333G-123B | Thread Tension Adjusting Spring 7 | A-56-2
08-001S-1230 | Screw(15/64" n=28) 7 | A-57 10-126A-257A | Clutch Lever Ass'y 17 | E-39 41-101A-1230 | Bobbin Winder Ass'y | 25 | J-30
08-005R-250A | Oil Protection Rubber 9 | B-36 10-127A-64L7 | Cam Follwer Crank 31 | 0-25 43-001A-2500 | Presser Lifter 19 | F-16
08-101A-25BH | Thread Take-Up Lever Ass y 29 | N-5 10-129A-257A | Base Plate 17 | E-45 43-0045-2500 | Hinge Screw For F-21 19 | F-22
08-102A-123B | Thread Take Up Lever Ass y(B-Tupe) 9 B-28 10-130A-257A | Solenoid Connection Link 17 | E-47 43-004S-3400 | Clutch Lever Moving Pin Screw 17 | E-42
08-102A-146L | Thread Take Up Lever 4 y{B-Te: Oyt 9 | B-29 10-130A-64L7 | Stopper Lever 31 | 0-28 43-004S-3400 | Stud Screw For 0-38 | 31 | 0-39
08-102A-146L | Thread Take up Lever Assembly 33 | P-15 10-131P-257A | Solenoid Pin 17 | E-48 43-004S-3400 | Stud Cres For 0-47 31 | 0-42
08-106C-2500 | Protection Plate For B-7.8 9 | B-37 10-144A-2507 | Thread Trimming Solenoid Ass'y 31 | 0-49 43-007A-1600 | Knee Lifting Controller | 25 | J-40
08-201A-250A | Thread Take Up Lever Ass y(A-Type) 9 | B-27 10-151A-25BL | Base For 0-49 31 | 0-50 43-007S-2500 | Stud Screw For F-25 19 | F-26
08-201A-257U | Thread Take-Up Lever Ass'y 27 | L5 10-166A-7507 | Roller 17 | E-25 43-008G-1600 | Spring For J-40 25 | J-45
09-0165-9570 | Screw(3/16"n=28) 26 | K-7-10 10-166A-7507 | Roller 31 | 0-22 43-009C-1600 | E-Ring(29) 17 | E-21
09-025W-8270 | Washer For J-22,23 25 | J-26 10-201A-2700 | Fixed Mes 25 | J-11 43-009C-1600 | E-Ring(@9) 25 | J-38
10-005A-2700 | Thread Retaining Plate 17 | E~4 11-001A-257A | Wiper Bracket Ass'y 21 | G-1 43-010A-1600 | Knee Base Rubber 25 | J-46




INDEX

Parts No. Name of Parts  |Page [Ref.No. Parts No. Name of Parts  |Page|Ref.No Parts No. Name of Parts  |Page|Ref.No.
43-010S-2500 | Hinge Screw For F-29 19 | F-30 91-002S-3400 | Nail For J-24 25 | J-29 GP-043691-00 | Knee Lifter Pad Ingert Plate | 25 | J-37-3
43-013A-257A | Knee Lifter Connection Crank 26 | K-7-9 91-007A-2302 | Thread Stand Ass y 25 | J-39 GP-043692-00 | Lower Shaft 11 | C-10
43-014A-257A | Back Cover For Knee Lifter 26 | K-7-11 91-008C-1230 | Oil Tank 25 | J-14 GP-044042- Rubber Cap For B-40 | 7 | A-17
43-015A-257A | Knee Lifter Shaft Bushing 26 | K-7-12 91-011C-1230 | Oil Tank 25 | J-52 HEC-2507 Auto Knee Lifter Solenoid Ass'y 26 | K-7-1
43-016R-257A | Oil Seal For K-7-12 26 | K-7-13 91-102C-1230 | Driver(Large) 25 | J-2 KM-2507 Auto Knee Lifter Solencid Ass'y 26 | K-7
43-017C-257A | Nut For Knee Lifter 26 | K-7-14 91-103C-1230 | Driver(Middle, Small) 25 | J-3 PN-000273-00 | Pin For D-93.94 15 | D-96
43-018A-257A | Knee Lifter Shaft 26 | K-8-1 91-105C-2700 | Spanner 25 | J-9 PN-000602-01 | Dial Pin 15 | D-119
43-021A-257A | Collar For K-8-1 26 | K-8-4 91-106C-2700 | Head Cover 25 | J-12 SC-000437-00 | Hinge Screw For F-27 19 | F-28
43-101A-1230 | Holder For J-37-2 25 | J-37-4 AS-003057-00 | Presser Lifter Link(set) 19 | F-21 SC-000568- Screw(11/64"n =40) 7 | A-34
43-101R-1600 | Knee Lifter Pad 25 | J-37-2 AS-005578- Serew (9/64"n=40) 7 | A-54 SC-000593-00 | Cap Screw For Lower Shaft ol | 11 | C-13
43-102A-2500 | Presser Lifter Cam Shaft | 19 | F-19 AS-006239-01 | Oil Pump Ass'y 23 | 1-14 SC-0105-7500 | Screw(M4) 21 | G9
43-102C-1600 | Knee Lifter Pad Insert Plate | 25 | J-37-3 AS-008438-00 | Dial Shaft Eccentric Stopper | 15 | D-124 SC-0106-7400 | Screw(15/64" n=28) 25 | J-41
43-105A-2500 | Presser Lifter Lever 19 | F-24 AS-014978-00 | Thread Trimming Solenoid Ass' v 17 | E-51 SC-0108-2350 | Screw(M6) 15 | D-102
43-106C-1230 | Knee Lifter Am Joint Complete 25 | J-37-6 CL-000156-00 | Collar For Lower Shaft 11 | C-24 SC-0108-2350 | Screw(M6) 17 | E-18
43-106C-1600 | Knee Lifter Shaft 25 | J-37-1 CLB-JP000601 | Oil Nipple For Lower Shaft| 23 | I-14-5 SC-0108-4113 | Screw(M6) 28 | M-7-26
43-106C-2500 | Presser Lifter Connection Bar 19 | F-25 GP-008523-00 | Feed Regulator Shaft 13 | D-66 SC-0109-2350 | Screw 31 | 0-17
43-108A-2500 | Knee Lifting Link 19 | F-27 GP-008524-01 | Feed Regulator 15 | D-70 SC-0109-2350 | Screw(M6X P1) 31 | 0-52
43-108C-1600 | Shaft For J-40 25 | J-37-8 GP-008525-01 | Feed Regulator 15 | D-69 SC-0114-1230 | Screw(15/64"n=28) 9 | B-15
43-1085-1230 | Set Screw For J-37-4 25 | J-37-5 GP-008589-00 | Feed Dog(BH-TYPE)(Magrin) | 13 | D-46 SC-0114-1230 | Screw(15/64"n=28) 11 | C-21
43-109C-2500 | Knee Lifing Bar 19 | F-29 GP-009247- Model Mark(KM-2504) 7 | A-38 SC-0114-1230 | Screw(15/64"n=28) 13 | D-31
44-0000-1230 | Oil Wick 23 | I-6 GP-009249-00 | Model Mark(KM-250BH) 29 | N-1 SC-0114-1230 | Screw(15/64"n=28) 13 | D-33
44-001C-2500 | Oil Gauge Window 23 | I-1 GP-009250-00 | Model Mark(KM-250AU-78) | 27 | L-3 SC-0114-1230 | Screw(15/64"n=28) 13 | D-57
44-002R-2500 | O-Ring For I-1 23 | I-2 GP-009253- Model Mark(KM-250A-7S) 7 | A-40 SC-0114-1230 | Screw(15/64"n=28) 13 | D-59
44-003M-1230 | Oil Pan Gasket 25 | J-32 GP-009254- Model Mark(KM-250B-7S) 7 | A-41 SC-0120-1230 | Screw(9/64"n=40) 7 | A-52
44-005R-1230 | Packing For J-33 25 | J-34 GP-009255-00 | Model Mark(KM-250BH-7S) | 29 | N-2 SC-0120-1230 | Screw(9/64"n=40) 21 | G-7
44-008P-2500 | Upper Shaft Ol Pipe Ass'y 23 | I-12 GP-009256-00 | Model Mark(KM-250AU) 27 | L2 SC-0120-1230 | Screw(9/64"n=40) 21 | G-26
44-009C-1230 | Wick Holder For D-37 13 | D-39 GP-009288-00 | Modle Mark(KM-250BL-7S) | 33 | P-3 SC-0120-1230 | Screw(9/64"n=40) 23 | 1-7
44-009P-2500 | Oil Pipe For Lower Shaft 23 | I-13 GP-009291-00 | Model Mark(KM-250BH-7N) 29 | N-3 SC-0122-1230 | Screw(15/64"n=28) 13 | D-42
44-010A-2500 | Oil Pump Bracket 23 | I-15 GP-011202-00 | Feed Dog(A-TYPE) 13 | D-44 SC-0123-1230 | Screw(9/32"n=28) 9 | B9
44-010C-1230 | Magnetic 25 | J-15 GP-011576-00 | Upper Shaft Bushing(Non 9 | B-12 SC-0129-7400 | Screw(1/4"n=40) 1 | C-9
44-010C-1600 | Nipple For Oil Return Pipe 23 | I-14-4 GP-011577-00 | Upper Shaft Bushing(Trimming) 9 | B-% SC-0129-7400 | Screw(1/4"n=40) 13 | D-2
44-011R-2350 | Packing 25 | J-48 GP-011578-00 | Upper Shaft Bushing(M) | 9 | B-14 SC-0129-7400 | Screw(1/4"n=40) 15 | D-73
44-011W-1600 | Washer For I-14-1 23 | 1-14-2 GP-011579-00 | Upper Shaft Bushing(R) 9 | B-21 SC-0130-1230 | Screw(1/8"n=44) 13 | D-47
44-012A-2350 | Oil Pump Body 23 | I-14-1 GP-011580-00 | Upper Shaft Bushing(R) 9 | B-21 SC-0133-1230 | Screw(1/8 n=44) 13 | D-40
44-012A-2500 | Oil Pan 25 | J-31 GP-011581-00 | Upright Shaft Bushing 1 | C-7 SC-0137-2700 | Screw(1/8 n=40) 17 | E-2
44-012C-1230 | Oil Return Tube 23 | I-8-1 GP-012128- Slide Plate 7 | A-35 SC-0137-2700 | Screw(1/8"n=40) 31 | 0-3
44-012C-1230 | Oil Return Tube 25 | J-93 GP-012352-00 | Head Rest 25 | J-21 SC-0150-2500 | Screw(15/64"n=28) 9 | B-25
44-016G-1230 | Oil Pump Connection Spring 23 | I-17 GP-013150-00 | Presser Foot Ass y(A-TYPE) 19 | F-10 SC-0157-1230 | Screw(9/64"n=40) 19 | F-13
44-024C-1230 | Oil Pump Cap 23 | I-14-12 GP-013150-00 | Presser Foot 27 | L-20 SC-0164-2700 | Screw(M5X L5) 7 | A-61
44-026G-7400 | Tension Release Cable Holder(M) 19 | F-43 GP-013513-00 | Stud Screw For E-40 | 17 | E-40 SC-0164-2700 | Screw(M5xP0.8) 31 | 0-48
44-029M-1230 | Stopper For Wick 13 | D-55 GP-016351-01 | Dial Shaft Locker A'ssy | 15 | D-125 SC-0166-2350 | Screw (M5 X 0.8) 15 | D-100
44-032C-1230 | Oil Pan Nipple 25 | J-35 GP-018185-00 | Reverse Solenaid Connecting Rod 15 | D-107 SC-0169-1600 | Screw(15/64"n=28) 31 | 0-26
44-101A-25BL | Oil Pump Bracket 33 | P-16 GP-018589-00 | Lower Shaft Bushing(R) | 11 | C-16 SC-0174-1230 | Screw(11/64"n=40) 15 | D-71
44-104C-2350 | Cover For Oil Pump 23 | I-14-11 GP-019026-00 | Slide Arm 17 | E-24 SC-0174-1230 | Screw(11/64"n=40) 15 | D-86
44-105C-2350 | Magnetic Holder 23 | I-14-13 GP-020747-00 | Thread Trimming Cam | 17 | E-37 SC-0175-1230 | Screw(11/64"n=40) 13 | D-22
44-115A-1230 | Oil Pump Connection Collar 23 | I-18 GP-021217-00 | Tension Release Cable Ass'y | 19 | F-36 SC-0175-1230 | Screw(11/64"n=40) 13 | D-25
44-117A-1230 | Piston 23 | I-14-7 GP-022094-00 | Screw(9/32"n=28) 19 | F-40 SC-0175-1230 | Screw(11/64"n=40) 13 | D-64
44-117A-1600 | Oil Return Tube Holder 23 | I-10 GP-023786-00 | Thread Guide Plate 19 | F-14 SC-0175-1230 | Screw(11/64"n=40) 15 | D-109
44-118G-1230 | Piston Spring 23 | I-14-8 GP-024276-00 | Spring For Tension Release Plate 19 | F-35 SC-0175-1230 | Screw(11/64"n=40) 19 | F-39
44-119A-1230 | Collar For Impeller Shagt 23 | I-14-15 GP-030777-00 | Lower Shaft Bushing(F) 11 | C-19 SC-0175-1230 | Screw(11/64"n=40) 19 | F-46
44-119S-1230 | Pin Screw For I-14-8 | 23 | I-14-9 GP-031537-01 | Oil Adjusting Pin For B- 9 | B2 SC-0181-1230 | Screw(5/16"n=18) 25 | J-37-7
44-120A-1600 | Arm Oil Shield 23 | 14 GP-031797-00 | Needle Bar Guide Slider Block 9 | B-45 SC-0183-2700 | Screw(15/64"n=28) 17 | E-54
44-120P-1230 | Pin For I-14-8 23 | I-14-10 GP-034021-00 | Bobbin Catcher Lever | 17 | E-56 SC-0183-2700 | Screw(15/64" n=28) 26 | K-7-6
44-1208-1230 | Screw(9/64 n=40) 23 | I-14-14 GP-034931-00 | Feed Bar 13 | D-43 SC-0184-1600 | Screw(3/16 n=28) 15 | D-8
44-126A-1230 | Impeller 23 | I-14-6 GP-034931-00 | Feed Bar(BH-Type) 29 | N-7 SC-0184-4118 | Screw(3/16" n=28) 25 | J-27
44-131C-1230 | Arm Oil Shield 23 | I-5 GP-035920-00 | Bobbin Catcher 17 | E-55 SC-0185-1230 | Screw(3/16"n=32) 15 | D-114
60-001A-2500 | Belt Cove"r A” 25 | J-22 GP-037384-00 | Feed Regulator Dial Shaft | 15 | D-91 SC-0186-1230 | Screw(3/16 n=232) 15 | D-113
60-002A-2500 | Belt Cover B” 25 | J-24 GP-037562-00 | Piston 23 | I-14-7 SC-0188-1230 | Screw(5/16"n=24) 9 | B-26
60-003A-2500 | Belt Cove’r A"(FOR NP MOTOR) 25 | J-23 GP-037820-00 | Wiper Rotation Shaft | 21 | G-3 SC-0190-2700 | Screw(3/16 n=232) 31 | 0-33
91-001C-1230 | Accessory Bag 25 | d-1 GP-038361-00 | Needle Bar Bushing(L) 9 | B-42 SC-0193-1230 | Screw(3/16"n=28) 15 | D-95
91-001C-2700 | L Wrench(2mm) 25 | J-10 GP-043680-00 | Fixed Mes 17 | E-1 SC-0196-2700 | Screw(M3X0.5) 21 | G-28




INDEX

Parts No. Name of Parts  |Page [Ref.No. Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No.
SC-0211-7500 | Screw 33 | P-24 SC-A174-4122 | Screw(11/64"n=40) 11 | C-35
SC-0215-1230 | Screw(9/64"n=40) 7 | A-14-3 SC-A301-4119 | Screw(9/64"n=40) 31 | 0-2
SC-0307-1230 | Screw(3/16"n=32) 13 | D-36 SC-A301-4119 | Screw(9/64" n=40) 31 | 0-12
SC-0317-2700 | Screw(15/64"n=28) 31 | 0-29 SC-A308-4517 | Screw(1/4"n=40) 17 | B-38
SC-0339-1230 | Screw(9/16 n=20) 19 | F-1 SC-A308-4517 | Screw(1/4 n=40) 31 | 0-31
SC-0344-8260 | Screw(5/16"n=24) 25 | J-25 SC-A308-4517 | Screw(1/4"n=40) 31 | 0-37
SC-0346-2350 | Screw(M8X 1.25) 7 | A2 SC-A550-4517 | Screw(11/64"n=40) 11 | c-25
SC-0347-1230 | Screw(M8X 1.25) 25 | J-33 SN-0101-1600 | Nut(11/64"n=40) 15 | D-90
SC-0361-1230 | Screw(3/16 n=32) 11| c-22 SN-0101-1600 | Nut(11/64"n=40) 17 | E-16
SC-0485-4113 | Screw(M5 X P0.8) 31 | 0-44 SN-0101-1600 | Nut(11/64"n=40) 21 | G-11
SC-0496-3710 | Screw(11/64"n=40) 13 | D-12 SN-0101-1600 | Nut(11/64"n=40) 21 | G-14
SC-0496-3710 | Screw(11/64"n=40) 13 | D-20 SN-0101-1600 | Nut(3/16"n=32) 21 | G-18
SC-0496-3710 | Screw(11/64"n=40) 17 | E-49 SN-0101-1600 | Nut(11/64"n=40) 21 | G-21
SC-0498-3710 | Screw(11/64"n=40) 19 | F-9 SN-0103-2700 | Nut(1/8"n=40) 17 | E-3
SC-0502-2302 | Screw(9/64"n=40) 19 | F-15 SN-0103-2700 | Nut(1/8 n=40) 31 | 0-4
SC-0504-1230 | Screw(1/4"n=40) 9 | B-30 SN-0105-3400 | Nut(15/64"n=28) 17 | B-32
SC-0504-1230 | Screw(1/4"n=40) 13 | D-6 SN-0105-3400 | Nut(15/64"n=28) 17 | E-41
SC-0504-1230 | Screw(1/4"n =40) 13 | D-16 SN-0105-3400 | Nut(15/64"n=28) 2% | J-44
SC-0507-1230 | Screw(15/64 n=28) 9 | B-35 SN-0105-3400 | Nut(15/64"n=28) 31 | 0-41
SC-0507-1230 | Screw(15/64 n=28) 11| Cc6 SN-0112-1230 Nut(M8><125) 7 | A-24
SC-0507-1230 | Screw(1/4"n=40) 11 | c-17 SN-0115-7400 | Nut(3/16"n=32) 17 | B-27
SC-0507-1230 | Screw(15/64"n=28) 15 | D-68 SN-0115-7400 | Nut(3/16"n=32) 17 | E-44
SC-0508-1230 | Screw 17 | E-64 SN-0115-7400 | Nut For O-14 31 | 0-15
SC-0509-1230 | Screw(15/64"n=28) 25 | J-36 SN-0115-7400 | Nut(3/16"n=32) 31 | 0-24
SC-0512-1230 | Screw(11/64"n=40) 23 | 1-14-16 SN-0121-7400 | Nut(15/64"n=28) 26 | K-7-8
SC-0512-1230 | Screw(11/64"n=40) 26 | K-8-5

SC-0523-1230 | Screw(3/16 n=28) 7 | A7

SC-0523-1230 | Screw(3/16 n=28) 7 | A-14-1

SC-0527-7600 | Screw(3/16 n=28) 19 | F-38

SC-0528-1230 | Screw(9/64"n=40) 15 | D-78

SC-0528-1230 | Screw(9/64" n=40) 19 | F-18

SC-0528-1230 | Screw(9/64"n=40) 23 | I-14-3

SC-0542-1230 | Screw(11/64"n=40) 7 | A48

SC-0542-1230 | Screw(11/64"n=40) 23 | 1-19

SC-0543-2302 | Screw(11/64"n=40) 17 | E-5

SC-0543-2302 | Screw(11/64 n=40) 31 | 0-6

SC-0543-2302 | Screw 33 | P-22

SC-0545-1230 | Screw(15/64"n=28) 25 | J-42

SC-0546-1230 | Screw(15/64"n=28) 25 | J-43

SC-0548-7400 | Screw(3/16"n=28) 7 | A9

SC-0548-7400 | Screw(3/16 n=28) 7 | A-14

SC-0548-7400 | Screw(3/16 n=28) 7 | A-14-2

SC-0548-7400 | Screw(3/16"n=28) 17 | E-36

SC-0548-7400 | Screw(3/16"n=28) 17 | E-46

SC-0548-7400 | Screw(3/16 n=28) 19 | F-44

SC-0548-7400 | Screw(3/16"n=28) 21 | G2

SC-0548-7400 | Screw(3/16"n=28) 21 | G-24

SC-0548-7400 | Screw(3/16 n=28) 23 | I-11

SC-0548-7400 | Screw(3/16 n=28) 23 | I-16

SC-0548-7400 | Screw 2% | K-8-6

SC-A0308-4517 | Screw(1/4"n =40) 13 | D-18

SC-A129-4515 | Screw(1/4"n=40) 9 | B-17

SC-A129-4515 | Screw(1/4"n=40) 9 | B-19

SC-A129-4515 | Screw(1/4"n=40) 9 | B-52

SC-A129-4515 | Screw(1/4"n=40) 11 |c-3

SC-A129-4515 | Screw(1/4"n=40) 11 | C-14

SC-A131-4522 | Screw(1/8 n=44) 9 | B-48

SC-A131-4522 | Screw(1/8"n=44) 17 | E-58

SC-A131-4522 | Screw(1/8"n=44) 17 | E-59

SC-A154-4114 | Screw(11/64"n=40) 17 | E-9

SC-A154-4115 | Screw(11/64"n=40) 31 | 0-9






